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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac and NFC
MODEL NUMBER: SM-M625F/DS, SM-E625F/DS

SERIAL NUMBER: R38NB0O2PGTK, R38NB02PGJW (CONDUCTED);

R38NB02PGWB (RADIATED);

DATE TESTED: NOV 30, 2020 — JAN 05, 2021,

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
%/ .
Junwhan Lee Sungeun Lee
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 558074 D01 DTS Meas Guidance v05r02.
ANSI C63.10-2013.

PwbhE

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the
test results sections.

218 Maeyeong-ro
X] Chamber 1
X] Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. CALIBRATION AND UNCERTAINTY

4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
28.9 dBuV/m = 36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.01dB
Radiated Disturbance, 30 MHz to 1 GHz 4.26 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.90 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.49dB

Uncertainty figures are valid to a confidence level of 95%.

4.4. DECISION RULE

Decision rule for statement(s) of conformity is based on Procedure 1, Clause 4.4.2 in IEC Guide
115:2007.
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5. EQUIPMENT UNDER TEST
5.1. EUT DESCRIPTION

The EUT is a GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac and NFC.
This test report addresses the DTS (WLAN) operational mode.

This report covers the Samsung models SM-M625F/DS and SM-E625F/DS.
These models are identical in hardware except SM-E625F/DS has other Software name.
With some pre-scan, model SM-M625F/DS was set for final test.

WiFi operating mode

Frequency rage Mode ANT 1
5 4GH 802.11b SISO TX/RX
. z
(2412 MHz ~ 2472 MHz) 802.11g SISO TX/RX
802.11n(HT20) SISO TX/RX

Simultaneous TX Condition
Simultaneous Tx Condition - RSDB

5GHz 2.4GHz
Mode # of TX WLAN WLAN Test
ANT1 ANT1 Case
2.4GHz + 5GHz
RSDB 2 o o 0
Simultaneous Tx Condition - 5 GHz SISO + Bluetooth
5GHz 2.4GHz
Mode # of TX WLAN Bluetooth Test
ANT1 ANT1 Case
5GHz SISO
& Bluetooth 2 O o -
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5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted average output power as follows:

Range Mode [dBm] [mW]
[MHZ] ANT1 ANT1
802.11b SISO 19.90 97.72

2412 - 2472 802.11g SISO 15.66 36.81
802.11n(HT20) SISO 15.71 37.24

5.3. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unigue coupling to the intentional radiator shall
be considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes an internal antennas, with Antenna 1’s maximum gain of -5.50 dBi.

5.4. TESTED CHANNELS LIST

ch Frequency 11b 11g 11n(HT20)
: [MHZ] [SISO] [SISO] [SISO]
1 2412 (0] o o
2 2417 - o o
6 2 437 (0] o o
10 2 457 - @) @)
11 2 462 O @) @)
12 2 467 O o @)
13 2472 O @) @)
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5.5. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/High
Channels.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z it was
determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.

Based on the baseline scan, the worst-case data rates were:
802.11b mode: 1 Mbps 1TX

802.11g mode: 6 Mbps 1TX

802.11n HT20 mode: MCSO0 1TX

Notel. 802.11b & g & n (HT20) mode: Only supports SISO mode.
Note2. All radiated and power line conducted tests were performed attached with travel adapter
and earphone for the worst case condition mode.

5.6. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Support Equipment List
Description Manufacturer Model Serial Number FCC ID
Charger SAMSUNG EP-TA800 R37MAVSOLC7DK3 N/A
Data Cable SAMSUNG EP-DA705BBE N/A N/A
Earphone SAMSUNG EHS61ASFBE N/A N/A
I/O CABLE
I/O Cable List
# of
el Port identical CEEEe)r Cable Type CellE Lengi Remarks
No. Type (m)
ports
1 DC Power 1 C Type Shielded 1.0m N/A
2 Audio 2 Mini-Jack Unshielded 12m N/A
TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable DTS mode.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Adaptor

AC Main

K{ 3m SAC

ganEn

n
o

"EIT]
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6. MEASUREMENT METHOD

6 dB BW: KDB 558074 D01 v05r02, Section 8.2

OUTPUT POWER: KDB 558074 D01 v05r02, Section 8.3.2.3.

POWER SPECTRAL DENSITY: KDB 558074 D01 v05r02, Section 8.4.

Out-of-band EMISSIONS (Conducted): KDB 558074 D01 v05r02, Section 8.5.

Out-of-band EMISSIONS IN NON-RESTRICTED BANDS: KDB 558074 D01 v05r02, Section 8.5.

Out-of-band EMISSIONS IN RESTRICTED BANDS: KDB 558074 D01 v05r02, Section 8.6.

AC Power Line Conducted Emission: ANSI C63.10-2013, Section 6.2.
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7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 08-19-22
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 08-13-22
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 08-13-22
Antenna, Horn, 18 GHz ETS 3115 00167211 07-27-22
Antenna, Horn, 18 GHz ETS 3115 00161451 08-15-22
Antenna, Horn, 18 GHz ETS 3117 00168724 07-27-22
Antenna, Horn, 18 GHz ETS 3117 00168717 08-15-22
Antenna, Horn, 40 GHz ETS 3116C 00166155 08-04-22
Antenna, Horn, 40 GHz ETS 3116C 00168645 10-02-21
Preamplifier ETS 3116C-PA 00168841 08-06-21
Preamplifier, 1000 MHz Sonoma 310N 341282 08-03-21
Preamplifier, 1000 MHz Sonoma 310N 351741 08-03-21
Preamplifier, 1000 MHz Sonoma 310N 370599 08-06-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-03-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-03-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 08-04-21
Spectrum Analyzer, 44 GHz Keysight N9030B MY57143717 01-20-21
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54170614 08-05-21
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54490312 08-05-21
Spectrum Analyzer, 43.5 GHz R&S FSW43 104089 08-06-21
Average Power Sensor Agilent / HP U2000 MY54270007 08-05-21
Attenuator PASTERNACK PE7087-10 A001 08-03-21
Attenuator PASTERNACK PE7087-10 A008 08-03-21
Attenuator PASTERNACK PE7004-10 2 08-04-21
Attenuator PASTERNACK PE7087-10 A009 08-03-21
EMI Test Receive, 40 GHz R&S ESU40 100439 08-03-21
EMI Test Receive, 40 GHz R&S ESU40 100457 08-03-21
EMI Test Receive, 3 GHz R&S ESR3 101832 08-03-21
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 08-03-21
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 08-03-21
Low Pass Filter 5GHz Micro-Tronics LPS17541 020 08-04-21
High Pass Filter 3GHz Micro-Tronics HPM17543 010 08-03-21
High Pass Filter 3GHz Micro-Tronics HPM17543 015 08-03-21
High Pass Filter 3GHz Micro-Tronics HPM17543 020 08-04-21
High Pass Filter 6GHz Micro-Tronics HPS17542 009 08-03-21
High Pass Filter 6GHz Micro-Tronics HPS17542 016 08-03-21
High Pass Filter 6GHz Micro-Tronics HPS17542 021 08-04-21
LISN R&S ENV-216 101837 08-06-21
Antenna, Loop, 9kHz-30MHz R&S HFH2-22 100418 10-02-21
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5
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8. SUMMARY TABLE

5O I_Dart Test Description Test Limit Test Condition | Test Result
Section
15.247 (a)(2) |Occupied Band width (6dB) > 500kHz Pass
2.1051, Band Edge / Conducted Spurious
15.247 (d) |Emission 30dBe Pass
Conducted
15.247 TX conducted output power < 30dBm Pass
(b)(3)
15.247 (e) [PSD < 8dBm Pass
AC P Li . P Li
15.207 (a) C. qwer ine conducted Section 10 ower Line Pass
emissions conducted
15.205, . . - .
15.209 Radiated Spurious Emission < 54dBuV/m Radiated Pass
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9. ANTENNA PORT TEST RESULTS

9.1. ON TIME AND DUTY CYCLE

LIMITS

None; for reporting purposes only.

On Period Duty Duty Duty Cycle T

Mode Time [ms] Cycle X Cycle X Correction Minimum

[ms] [Linear] [%] Factor[dB] | VBWI[kHZz]
802.11b 8.607 8.703 0.99 98.9 0.00 0.12
802.11g 2.791 2.891 0.97 96.5 0.15 0.36
802.11n(HT20) 2.595 2.696 0.96 96.3 0.17 0.39

Note. According to ANSI C63.10 Section 11.6, do not apply the Duty Cycle Correction Factor judging that
a duty cycle of greater than or equal to 98% is continuous signal.

(B riessight Sipectrum Anlyzer - Swept S4 Keysight Spectrum Anslyzer - Swept 54
w__s0o Dr | comec EEE e aro_ | 7 7
#Avg Type. RMS ] #Avg Type: RWIS
PR Test ~»- Trig:RFBurst NG Fast -+ Trig: RF Burst
IFGaln:Low Atten: 40 4B IFGain:Low Anten: 40 3B

19 oy Ref 30.00 dBm [0deidiv__Ref 30.00 dBm

Center 2.437000000 GHz Span 0 Hz. ‘Center 2.437000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 30.67 ms (20001 pts) Res BW & MHz #VBW 50 MHz Sweep 10.00 ms (20001 pts)
FUNCTION VALUE UNCTION vad E

N S S S AR N5 W A5 1 o e - SR A—
1 N t 8.700 ms 16.45 dBm 1N 1 2891 ms 1265 dBm
2 A1 t (Al 8.607 ms (A} 0.24d8 2 A1 t A 2791 ms (&) 5.08 dB

a1 t () 8703 ms (A} 0.34d8 3 a1 t (8 2801 ms (A) 0.15dB
4

TR
8 23 cmuana

[z
Bl=as

802.11n HT20

Weyeigh Specnen Amalyer - Suept S

#Avg Type: RMS

O ;l,,, —+-  Trig:RFBurst
IFGain:l ow Atten: 40 B

0 dsidiv__Ref 30.00 dBm
Log

Center 2.437000000 GHz Span 0 Hz

Res BW 8 MHz #VBW 50 MHz Sweep 10.00 ms (20001 pts)
S S ——
t 2696 ms 12.76 dBm

2 A1 t (a) 2596 ms (A) 458 dB

3 A t (a8 269 ms (A) 216 dB
4
5
6
7
8
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9.2. 6dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to KDB 558074 D01 15.247 Meas Guidance: The transmitter output is connected to
a spectrum analyzer with the RBW set to100 kHz, the VBW >= 3 x RBW, peak detector and
max hold.

RESULTS
- Please refer to the next page

9.2.1.802.11b MODE IN THE 2.4 GHz BAND

Channel Frequency 6 dB Bandwidth [MHZz] SR L
] ANT 1 [MHz]
1 2412 9.02
6 2437 8.53
11 2462 8.54
12 2 467 8.01 0.5
13 2472 7.55
Worst 7.55

9.2.2.802.11g MODE IN THE 2.4 GHz BAND

Channel Frequency 6 dB Bandwidth [MHZz] Minimum Limit
] ANT 1 [MHz]
1 2412 16.33
2 2417 16.31
6 2437 16.33
10 2 457 16.32
11 2 462 16.34 0.5
12 2 467 16.33
13 2472 16.33
Worst 16.31
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9.2.3.802.11n HT20 MODE IN THE 2.4 GHz BAND

6 dB Bandwidth [MHz]

Frequency Minimum Limit
Channel [MHZ] ANT 1 [MHz]

1 2412 17.56
2 2417 17.19
6 2 437 17.58
10 2 457 17.56
11 2 462 17.58 0.5
12 2 467 17.56
13 2472 17.56

Worst 17.19
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9.2.4.6 dB BANDWIDTH TEST PLOTS

DTS 2.4 GHz IEEE 802.11b mode

ANT 1

1 Channel

Keyssght Spectrum Analyzer - Occupied BW
kL R

+. Trig: FreeRu

Center Freq: 2.412000000 GHz
FreeRun ‘Avg|Hold: 1001100

ol
0611652 P Dec 15,2020
Radio Std: Nane

Keyasght Spectrum Analyze - Occupied BW
AL

HFGainLow

6 Channel

Center Freq: 2437000000 GHz
w. Trig:FreeRun “AvglHold:»1001100

ol
06:17:08 PMDec 15, 2020
Radio 5td: None

Center Frag: 2452000000 GHz
n

Camer Fraq: 2467000000 GHz
Run

HFGsiniow | HAtten: 2048 Radio Device: BTS #Anen: 30 dB Radio Device: BTS
dBldiv Ref 30.00 dBm dBidiv Ref 30.00 dBm
Log Log
Center 2412 GHz Span 30 MHz Center 2437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms.
Occupied Bandwidth Total Power 26.7 dBm Occupied Bandwidth Total Power 26.5 dBm
14.412 MHz 12.993 MHz
Transmit Freq Error 294.28 kHz OBW Power 98.00 % Transmit Freq Error -37.475 kHz OBW Power 99.00 %
x dB Bandwidth 9.017 MHz x dB -6.00 dB x dB Bandwidth 8.527 MHz x dB -6.00 dB
s smam s an
Yeysight Spectrum Andhyee - Grcupied EW = Fepsight Spectrom Anatyzes - Orcupied BN ==
AL 105:17:26 P Dec 15,2020 kL 06:17:47 PhDec 15,2020
| Radio Std: None | Radio Std: None

va. Trig: FreeRun
HFGainiLow

‘AvglHold: 1601160
#Anen: 30 08

Radio Device: BTS

3 Ref 30.00 dBm

Center 2472 GHz
[#Res BW 100 kHz

Occupied Bandwidth

10.974 MHz
Transmit Freq Error -199.94 kHz
x dB Bandwidth 7.547 MHz

#VBW 300 kHz
Total Power 20.9 dBm
OBW Power 98.00 %
x dB -6.00 dB

Span 30 MHz,
Sweep 4 ms

v~ Trig: FreeRu ‘AvglHold: 1001100 e Trig: Free Ru AvglHold:>100100
HFGainLow #Aten: 30 0B Radio Device: BTS #FGaindow #Atten: 30 48 Radio Device: BTS.

dBidiv Ref 30,00 dBm dBidiv Ref 30.00 dBm
Log Log
Center 2462 GHz Span 30 MHz, Center 2467 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms

Occupied Bandwidth Total Power 26.4 dBm Occupied Bandwidth Total Power 25.1 dBm

13.663 MHz 12.338 MHz

Transmit Freq Error 171.40 kHz OBW Power 99.00 % Transmit Freq Error 15.669 kHz OBW Power 99.00 %

x dB Bandwidth 8.536 MHz x dB -6.00 dB x dB Bandwidth 8.013 MHz xdB -6.00 dB
usc s wsc TN

eyeight Specsrom Analzes - Occupied BW =la

AL i 0 106:18:10 9H Dec 15, 2020

Center Freq: 2472000000 GHz Radio Std: None
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DTS 2.4 GHz IEEE 802.119 mode

Keyssght Spectrum Aralyzer - Occupied W =) Wepsght Spectrum Anslyzes - Occugied B =
R = Q 7 X ©0.19:02 P Dec 15,2020 AL 5 " s T 05:19.28 PHDex
‘ Center Freq: 2.412000000 GHz Radio Std: None | Center Freq: 2.417000000 GHz Radio Std: None
a. Trig: FreeRun Avg|Held:>100/100 v Trig:FreeRun AvglHold:>100100
HFGainlLow sAnen: 30 6B Radie Deviee: BTS #FGaindow #nen: 30 48 Radis Deviee: BTS
0 dBidiv Ref 30,00 dBm 0 dBidiv Ref 30.00 dBm
Log Log
Center 2412 GHz Span 30 MHz Center 2417 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms.
Occupied Bandwidth Total Power 19.7 dBm Occupied Bandwidth Total Power 21.9 dBm
16.514 MHz 16.515 MHz
Transmit Freq Error 16.614 kHz OBW Power 99.00 % Transmit Freq Error 20.430 kHz OBW Power 99.00 %
x dB Bandwidth 16.33 MHz x dB -6.00 dB x dB Bandwidth 16.31 MHz xdB -6.00 dB
s s s Smans
¥eysight Spectrum Aralyzer - Occupied W = Veysight Specirum Anahyer - Gecupied B =
AL isE INT 0 106120120 W Dec 15, 2020 kL I AIGH & 06:20:45 PhDec 15,2020
| Center Freq: 2437000000 GHz Radio Std: None | Center Freq: 2.457000000 GHz Radio Std: None
+  Trig: Free Run Avg|Hold:>100/100 s Trig:FreeRun AvglHold: 1001100
#FGain:Low #Atten: 30 dB Radio Device: BTS #FGain:Low #Atten: 30 dB Radio Device: BTS
0 dBidiv Ref 30.00 dBm 0 dBidiv Ref 30.00 dBm
Log Log
Center 2437 GHz Span 30 MHz Center 2457 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms
Occupied Bandwidth Total Power 21.6 dBm Occupied Bandwidth Total Power 21.9 dBm
16.516 MHz 16.572 MHz
Transmit Freq Error -30.649 kHz OBW Power 99.00 % Transmit Freq Error -7.311 kHz OBW Power 99.00 %
x dB Bandwidth 16.33 MHz x dB -6.00 dB x dB Bandwidth 16.32 MHz xdB -6.00 dB
s amamus s STan
¥eysight Spectrum Aralyzer - Occupied W = Veysight Specirum Anahyer - Gecupied B =
AL isE INT 0 106121108 9H Dec 15,2020 kL I AIGH & 06:21:33 PhDec 15,2020
] Center Freq: 2462000000 GHz Radio Std: None ] Cener Freq: 2467000000 GHz Radio Std: None
a. Trig: FreeRun Avg|Held:>100/100 v Trig:FreeRun AvglHold:»100100
HFGainLow #Aten: 30 dB Radio Device: BTS AFGainLow #Anen: 30 dB Radio Device: BTS
10 dB/di Ref 30,00 dBm 0 dB/d Ref 30.00 dBm
Log Log
Center 2,462 GHz Span 30 MHz Center 2467 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms ##Res BW 100 kHz #VBW 300 kHz Sweep 4ms
Occupied Bandwidth Total Power 19.9 dBm Occupied Bandwidth Total Power 18.3 dBm
16.499 MHz 16.481 MHz
Transmit Freq Error -5.260 kHz OBW Power 98.00 % Transmit Freq Error -12.634 kHz OBW Power 99.00 %
x dB Bandwidth 16.34 MHz x dB -6.00 dB x dB Bandwidth 16.33 MHz xdB -6.00 dB
s amamus s STan
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13 Channel

Keyssght Spectrum Analyzer - Occupied BW
kL R

Center Freq: 2472000000 GHz
Trig: Free Run ‘Avg|Hold: 1001100

HFGainiLow #Aten: 30 4B

ol
106.21:56 PMDeC 15,2020
Radio Std: Nane

Radio Device: BTS

Log

dBlidiv Ref 30.00 dBm

Center 2472 GHz
#Res BW 100 kHz

Occupied Bandwidth

16.458 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz
Total Power 15.4 dBm
-21.740 kHz OBW Power 99.00 %
16.33 MHz xdB -6.00 dB

Span 30 MHz.
Sweep 4 ms
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DTS 2.4 GHz IEEE 802.11n HT20 mode

1 Channel

2 Channel

Keyssght Spectrum Analyzer - Occupied BW
AL R 7

s Trig: FreeRun

] Center Freq: 2.412000000 GHz

Dec 15,2020

Radio e

Avg|Hold: 100100

Keyasght Spectrum Analyze - Occupied BW
AL F

 Center Freq: 2417000000 GHz
v Trig: Free Run “AvglHold: 100100

=
05:23:2¢ PMDeC 15, 202
Radio Std: None

Keyssght Spectrum Analyzer - Occupied BW
AL R 7

s Trig: FreeRun

] Center Freq: 2437000000 GH:

T 062342 BN D2 15, 2020
iz Radio Std: Nane
Avg|Hold: 100100

Keyasght Spectrum Analyze - Occupied BW
AL F

 Center Freq: 2457000000 GHz
v Trig:FreeRun “AvglHold:»1001100

AFGainiLow wARen: 20 48 Radio Device: BTS AFGainLow #Anen: 30 dB Radio Device: BTS
10 dBJdiv Ref 30.00 dBm 0 dBidiv Ref 30.00 dBm
Log Log
1

Center 2412 GHz Span 30 MHz Center 2417 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms ##Res BW 100 kHz #VBW 300 kHz Sweep 4ms

Occupied Bandwidth Total Power 19.0 dBm Occupied Bandwidth Total Power 21.9 dBm

17.694 MHz 17.708 MHz

Transmit Freq Error 28.815 kHz OBW Power 98.00 % Transmit Freq Error 33.751 kHz OBW Power 99.00 %

x dB Bandwidth 17.56 MHz x dB -6.00 dB x dB Bandwidth 17.19 MHz x dB -6.00 dB
usc amamus wsc Sans

o |la

052400 PMDEC 15, 2020
Radio Std: Nony

Trig: Free Ry

‘AvglHold:>100/100

Hz
e Trig: Free Ru “AvglHold:> 100100

AFGainiLow wARen: 20 48 Radio Device: BTS #FGainLow #Anen: 30 dB Radio Device: BTS
0 dBidi Ref 30.00 dBm 0 dBidiv Ref 30.00 dBm

Log Log
Center 2437 GHz Span 30 MHz Center 2457 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms.

Occupied Bandwidth Total Power 21.7 dBm Occupied Bandwidth Total Power 22.1 dBm

17.707 MHz 17.754 MHz

Transmit Freq Error -37.891 kHz OBW Power 98.00 % Transmit Freq Error -6.093 kHz OBW Power 99.00 %

x dB Bandwidth 17.58 MHz x dB -6.00 dB x dB Bandwidth 17.56 MHz x dB -6.00 dB
s s s Smans

¥eysight Spectrum Aralyzer - Occupied W = Veysght Spectrum Analyzes - Occupied B =

KL SEINT 0 T 06:24:31 P Dec 15,2020 kL T Zul T a T 06:24:52 PhDec 15,2020

| Center Freq: 2462000000 GHz Radio Std: None | Geanta Freg: 2467000000 Radio Std: None
- un n

sTaTUS)

STams)

#FGain:Low #Atten: 30 dB Radio Device: BTS #FGain:Low #Atten: 30 dB Radie Device: BTS
0 dBidiv Ref 30,00 dBm 0 dBidiv Ref 30.00 dBm
Log Log
Center 2462 GHz Span 30 MHz Center 2467 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms
Occupied Bandwidth Total Power 19.1 dBm Occupied Bandwidth Total Power 17.5 dBm
17.690 MHz 17.656 MHz
Transmit Freq Error -3.783 kHz OBW Power 99.00 % Transmit Freq Error -4.250 kHz OBW Power 99.00 %
x dB Bandwidth 17.58 MHz x dB -6.00 dB x dB Bandwidth 17.56 MHz xdB -6.00 dB
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Keyoght Spectrum Anslyze - Occupied W ol e
L z 7 T ©6.25:18 PHDec 15,2020
] Center Freq: 2472000000 GHz Radio Std: Nane
a. Trig: FreeRun Avg|Held:>100/100
HFGainLow wARen: 20 48 Radio Device: BTS

dBlidiv Ref 30.00 dBm
Log
Center 2472 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 14.3 dBm

17.659 MHz
Transmit Freq Error -22.624 kHz OBW Power 98.00 %
x dB Bandwidth 17.56 MHz xdB -6.00 dB
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9.3. OUTPUT POWER

LIMITS

FCC §15.247 (b) (3)

For systems using digital modulation in the 902—-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss was entered as an offset in the power meter to allow for
direct reading of power.

Output power measurement was performed utilizing the 8.3.2.3 under KDB558074 D01 15.247
Meas Guidance.

DIRECTIONAL ANTENNA GAIN

The antenna gain is:

Bands .
[MHz] ANT 1 [dBi]
2412 -2 472 -5.50
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9.3.1. TEST RESULTS

Included in Calculations of Corr’d Power

Duty Cycle CF

802.11b SISO 0.00 | dB
802.11g SISO 0.15 | dB
802.11n HT20 SISO 0.17 | dB

Calculation of Output Power result

— Average Power = Meas. Power + Duty Cycle CF

- SISO Mode

hesETEy Average Power PQW?r
Mode Channel [MHz] [dBm] Limit
ANT1 [dBm]

1 2412 19.90

6 2 437 19.85

802.11b 11 2 462 19.80
12 2 467 18.49 30.00

13 2 472 14.15

Worst Case 19.90

1 2412 13.48

2 2417 15.47

6 2437 15.47
802.11g 10 2 457 15.66 30.00

11 2 462 13.25

12 2 467 11.70

13 2472 9.02

Worst Case 15.66

1 2412 12.45

2417 15.45

6 2 437 15.61
802.11n(HT20) 10 2 457 15.71 30.00

11 2 462 12.29

12 2 467 10.95

13 2472 8.06

Worst Case 15.71
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9.4. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247 (e)
RSS-247 (5.2) (b)

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 100 kHz band during any time interval of continuous transmission.

TEST PROCEDURE

Power Spectral Density was performed utilizing the section8.4 under KDB558074 D01 15.247
Meas Guidance.
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RESULTS

9.4.1. 802.11b/g/n HT20 MODE TEST RESULTS

Included in Calculations of Corr’d Power
802.11b SISO 0.00 | dB
Duty Cycle CF 802.11g SISO 0.15 | dB
802.11n HT20 SISO 0.17 | dB

Calculation of Output PSD result
1. 1TX: Corr'd PSD = Meas PSD + Duty Cycle CF

- SISO Mode
Meas PSD Total Corr'd PSD -
Mode | Channel Ffe[mezqcy [dBm/3kHz] [dBm/3kHz] [ggra/;'kfm;]
ANTL1 ANTL1
1 2412 3.789 3.789
6 2 437 4.110 4.110
802.11b 11 2 462 3.395 3.395
12 2 467 2.747 2.747
13 2 472 -1.455 -1.455
1 2412 -5.576 -5.426
2 2417 -4.284 -4.134
6 2437 -4.089 -3.939
802.11g 10 2 457 -3.793 -3.643
11 2 462 -5.921 -5.771 8.00
12 2 467 -7.936 -7.786
13 2472 -10.182 -10.032
1 2412 -7.385 -7.215
2 2 417 -4.297 -4.127
802,11 6 2 437 -4.431 -4.261
HT.20n 10 2 457 -4.412 -4.242
11 2 462 -7.421 -7.251
12 2 467 -8.743 -8.573
13 2 472 -11.967 -11.797
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9.4.2. PSD TEST PLOTS

DTS 2.4 GHz IEEE 802.11b

mode

6 Channe

_ 1 Channe
:T-wsvm-:fwiwsl

® o | commec | Sensean ALG

Wepaght Spectrum Anslyzer - Swepl SA
RL R[50 oc

CORREC

I SenseanT Aton AT

:-Nomlﬁ ——  Trig: Free Run
IFGaintow #Aten: 30 6B

vg Type: RMS
AvglHold: 1001100

I #Avg Type: RMS

PNC: Wide —=—  Trig: Free Run
IFGainLow #htten: 30 dB.

AvglHold: 1001100

Mkr1 2,412 724 5 GHz Mkr1 2.43
10 dB/dv  Ref 20,00 dBm 3.789 dBm 108/dy  Ref 20.00 dBm
Log Log
ool 4 00 4
0 e
200 -20.0
. i
50.0 50.0
. i
Center 2.41200 GHz Span 30.00 MHz (Center 243700 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts)
osc Smaus - Srans

11 Channel

epaight Spectum Analye: - Swepl S
AL R s oc

[_corree | SesEINT]

Vepaight Spectum Angiyzer - Swepl SA
AL G

CORREC

12 Channel

I 'SENSEINT!

ALIGN ALTO

BND: M‘,E —+  Trig: FreeRun

#Avg Type: RMS
AvglHold: 1001100

#Avg Type: RMS
AvglHold: 1601100

PNC:Wide ——  Trigi FreeRun

IFGain:Low #Atten: 30 dB IFGain:Low #Atten: 30 dB.
Mkr1 2.467 747 0 GHz
10 ¢Bidiv Ref 20.00 dBm 1042y Ref 20.00 dBm 2.747 dBm
Log Log
o0 )
i 0 L
e
200 200
" S i
50.0 50.0
oo o
i Y
Center 246200 GHz Span 30.00 MHz [Center 246700 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz" Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz" Sweep 2.667 ms (20001 pts)
- sraus - Sranus)

13 Channel

eyaight Spectnum Anslyces - Soepl Sh
kL e [sio oc | comeec | sens

PN: wlu e Trig:FreeRun
IFGaindow #Atten: 30 6B

#Avg Type: RMS
Avg|Hold: 1001100

Mkr1 2,471 2

10de/div - Ref 20.00 dBm -1.
Log

0o

y ¢

10

00

i

i

500

et

n
Center 2.47200 GHz Span 30.00 MHz

#Res BW 100 kHz #VBW 300 kHz*

Sweep 2.667 ms (20001 pts)
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DTS 2.4 GHz IEEE 802.119 mode

ANT 1

1 Channel 2 Channel

Yeyaight Spectnam Anslyzar - Soepl SA oS e Ceyeight Specirum Anshyer - Swept S
RL W [sie oc | comec | SenseanT] ot a0 16:32:13 PhDec 15,2020 AL W [sin o | comec | s ALTGn AUT0
] vg Type: RMS mace[T= 3 15 § ] #Avg Type: RMS TRAC
OO Wide —— Trig: FreeRun AvglHold: 1001100 TV A WG Wide —— Trig: FreeRun AvglHold: 1601100 g
IFGeinLow #Atten: 30 dB oeTlA IFGain:Low #Atten: 30 dB oeTA
Mkr1 2.417 614 5 GHz
10 ¢B/diy  Ref 20.00 dBm -5.576 dBm 10¢s/dv  Ref 20.00 dBm
Log Log
] i
i "
[) v
10 ¥ 0
0.0 -20.0
'
" i
0.0 0.0
e 50
0 i
Center 2.41200 GHz Span 30.00 MHz [Center 241700 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz" Sweep 2,667 ms (20001 pts)
= Sramus = Srams

6 Channel 10 Channel

Keyaight Spectum Anslyzer - Swept 5 =]k Keysight Spectrum Anslyzer - Swpl 54
[ 3 son oc | correc | NSE T T 06:32:45 PMDec 15,2030 AL 3 sin bc | coRREC_ | ALTGN AUTO
‘ wvg Type: RMS RACE 556 ‘ #Avg Type: RMS
PNO Wide —»— Trig: FreeRun Avg|Hold: 100/100 TIRE| 4 PNO:Wide ~»- Trig: FreeRun AvglHold: 100100
IFGainLow #Atten: 3048 oeTA IFGain:L ow #Atten: 30 dB
Mkr1 2,431 981 0 GHz Mkr1 2.459 491 5 GHz
10 cBfdiv Ref 20.00 dBm -4.089 dBm 10 cEidiv  Ref 20.00 dBm -3.783 dBm
Log Leg
0 0
.0 Y il 'y
L4 v
e e
80 20
{
oo 20
Center 2.43700 GHz Span 30.00 MHz Center 245700 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #HVBW 300 kHz* Sweep 2.667 ms (20001 pts)

11 12 Channe

Channel

Kepaght Spectum Ansiyer - Soept 5t Kepagnt Spectrum Anslyzer - Swept SA
RL 3 RL 3

95 oe | comec | T i 10 oc | comec | g
| vg Type: RMS | Type: RMS.
PROWide —— Trig: FreeRun Avg|Held: 100/100 PRGWide - Trig: FreeRun AvglHold: 100100
1FGainLow #Atten: 3048 IFGainLow #Atten: 30 4B
Mkr1 2.464 451 0 GHz Mkr1 2.466 346 0 GHz
10 dB/div  Ref 20.00 dBm -5.921 dBm 10 cBidiv Ref 20.00 dBm -7.936 dBm
Log Leg
0 0
X b 10
10 f 1o
80 20
10 i
¥ 00
0.0 0.0
oo W
10 i«
Center 246200 GHz Span 30.00 MHz [Center 246700 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts)
= ey = pr
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et Spaciaa Anayess- Sep1 54
BL RE sin oc | SENSE-INT] TGN AT
] #Avg Type: RMS
NG Wide —— Trig: FreeRun AvglHald: 1001100
IFGainLon #Atten: 3048
10 dB/div  Ref 20,00 dBm
Log
0.0
Center 247200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts)
=
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DTS 2.4 GHz IEEE 802.11n HT20 mode

ANT 1

1 Channel 2 Channe

Wepaght Spectrum Anslyzer - Swepl SA
AL 3

e Spectum Ansiyee - Sopt 51
RL 3

sie oc | comec | SensEanT A ] sin oc | comec | SenseanT A
I Type: RMS I Type: RMS
NG Wide —— Trig: Free Run AvwglHold: 1001100 TRGWide ——  Trig: Free Run AvglHold: 1001100
IFGaintow #Atten: 30 ¢B IFGainLow #Atten: 30 dB.
Mkr1 2.413 Mkr1 2.419
J0 difdiy - Ref 20.00 dBm - 10de/dy  Ref 20.00 dBm -
Log Leg
o 0
& @
0 1 £ e
0.0 -20.0
. a0
0.0 0.0
. i
Center 2.41200 GHz Span 30.00 MHz (Center 241700 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts)
osc Status = Srans
Yeyaight Spectnam Anslyzar - Soepl SA oS e Ceyeight Specirum Anshyer - Swept S
RL W [sie oc | comec | SenseanT] ATGH aTa 06:34:40 PMDec 15,2020 AL W [sin o | comec | SENsEanT ALTGn AUT0 163524
#Avg Type: RMS mce[T>3 15 § ] #Avg Type: RMS
OO Wide —— Trig: FreeRun AvglHold: 1001100 TV A WG Wide —— Trig: FreeRun AvglHold: 1601100
IFGeinLow #Atten: 30 dB oeTlA IFGain:Low #Atten: 30 dB
Mkr1 2.433 848 5 GHz Mkr1 2.456 347 5§ GHz
10 B/aiv Ref 20.00 dBm -4.431 dBm 1042y Ref 20.00 dBm -4.412 dBm
Log Log
] i
i "
Q@ L/
10 I 10,0
0.0 -20.0
" i
0.0 0.0
e 50
0 i
Center 243700 GHz Span 30.00 MHz [Center 245700 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz" Sweep 2,667 ms (20001 pts)
= Sramus = Srams
Feysight Spectrum Anslyze: - Swept SA ENER" Keysight Spectrum Anayzer - Swept SA = | e e
RL w s oc | comsc | sese Atan aTa 16:35:25 PMDec 15,2030 AL W [si0 oc | comsc | SENSEINT auten T 06:35:53 PMDsc 15,2020
| #Avg Type: RMS RCE[ =355 6 | #Avg Type: RMS RACE[ 55 £
PO Wide —» Trig: FreeRun Avg|Hold: 1001100 n NG Wide —»—  Trig: FreeRun AvglHold: 1601100 e[
IFGaindow #Atten: 3048 oeTl4 IFGain:Low #Atten: 30 dB: oeTlh
Mkr1 2,465 715 5 GHz Mkr1 2.470
10 ¢E/div Ref 20.00 dBm -7.421 dBm 10 ey Ref 20.00 dBm -
Log Leg
o 0
i 0
0 ¥ e
20 210
i i
0 a0
20 10
o 50
0 i
Center 2.46200 GHz Span 30.00 MHz [Center 2.46700 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts)
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et Spaciaa Anayess- Sep1 54
BL RE sin oc | SENSE-INT] TGN AT
] #Avg Type: RMS
NG Wide —— Trig: FreeRun AvglHald: 1001100
IFGainLon #Atten: 3048
10 dB/div  Ref 20,00 dBm
Log
0.0
Center 247200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts)
=
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9.5. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)
RSS-247 5.5

Output power was measured based on the use of average measurement. Therefore, spurious
emissions are required to be 30 dBc.

RESULTS
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9.5.1. 802.11b MODE

e e A Srept Keysight Spectrum Aralyzer - Swept 54
AL [ 500 DC | CORREC SENSE:INT| ALTGN ALTO 08:06:45 PM Dec 10, 2020 RL ) ALIGN AUTO 1
#Avg Type: RMS TAGEL- 355 | #Avg Type: RMS
NO Fust - Trig: Free Run AvgHold: 1001100 THRE|Muersns RO Tost ~e-  Trig: FreeRun
ko Atten: 40 dB oer| FGainow Atten: 40 48
Mkr1 2,398 487 5 GHz 4
[ggeidly_ Ref 30.00 dBm -20.832 dBm [0d5idi_Ref 30.00 dBm -30.55 dBm
og
= ¢
100 .:
108 L T = S et
. ¢
" | Start 30 MHz Stop 26.50 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
. 0 S Y S I S I ) A S -
1 N f 2411 0GHz 10.120 dBm
a2 N f 26.704 6 GHz -30.66 dBm
il 3
4
&
" H
8
9
Center 2.40000 GHz Span 50.00 MHz i
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pis) .
= . wsc SR
EpightSpecim Arakfes - St 5. o | e s Keysight Spectrum Aralyzer - Swept 54 i
RL [ 500 DC | CORREC SENSE:INT] ALIGN AUTO 08:06:08 PM Dec 10, 2020 RL ) SENSE:INT| ALIGN AUTO
#Avg Type: RM! el 2 i5 5 | #Avg Type: RMS
PNO Fast ——  THg: Free Run AvglHold: 1001100 ™ R FRO: Fast -+ 1rig: FreeRun
IFGain:low Atten: 40 dB oeT| IFGain-Low Atten: 40 dB
Mkr1 2.437 475 0 GHz
10ds/dy  Ref 30,00 dBm 11.805 dBm 0 didy Ref 30,00 dBm
Log Log
i
i <>
100 .
~ o
100 i
" Start 30 MHz Stop 26.50 GHz
L#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts|
. | S I O A 7 S -
) 1 N f 2438 1GHz 10.59 dBm
a2 N f 26.167 8 GHz -30.90 dBm
3
" 3
5 :
L]
r g
8
9
Center 243700 GHz Span 50.00 MHz l?
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) f i
= . vsa [
rquﬂpemumnuns-i-m?n o |l s Kieysght Spectrum Analyzer - Swept SA
AL w st o | comec sence e wionamo 90,0724 PHDec 10, 2020 AL = 00 e T
#Avg Type: RMS TRACE[TC S s 6 ] BAvg Type: RMS
NG Fast —+  Trig: FreeRun AvgiHold: 1001100 e e FNG: Fast -+~ Trig: FreeRun
IFGain:Low Arten: 40 dB. DET]| IFGainLow Anen: 40 dB
Mkr1 2.483 520 0 GHz
10ceiy  Ref 30.00 dBm -38.680 dBm 0 dsidv Ref 30,00 dBm
Log Log
200 ‘}
101 — ™ ' -
"
. Start 30 MHz Stop 26.50 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
. ¢ | S O O 551775 15 1% S -
" ” y 1 N T 2463 3 GHz 969 dBm
2l N f 26.197 6 GHz -30.97 dBm
¥ :
6 L
" H
8
9
Center 248350 GHz Span 50.00 MHz 9
#Res BW 100 kHz H#VBW 300 kHz Sweep 2.667 ms (20001 pts) ‘. i,
s o] wsa rans|

11 Channel Band-edge
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Keyssght Spectrum Analyes - Swest 54
AL

@Avg Type: RMS
AvglHold: 1001100

WO Fast ~e-  Trig:FreeRun

Keyasght Spectrum Analyses - Swept SA
AL R

] "~ 8Avg Type: RMS
Fast o= Trig: FreeRun ‘AvglHold: 10000

i RO
IFGain:Low Atten: 40 dB IFGain:Low Atten: 40 0B
[0deidv__Ref 30.00 dBm [0 dBidv_ Ref 30.00 dBm
¢
Center 2.48350 GHz Span 50.00 MHz, Center 2.48350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
I S U E Pfmoce el sl L L FUNCTION L RACTON Tl FUNCToi Ve

1N f 24679750 GHz 10.125 dBm 1N f 2.472 480 0 GHz 6,840 dBm

g N 1 2.484892 5 GHz 39.152 dBm § N f 2.484 730 0 GHz -38.679 dBm

4 4

[ 5

6 [

7 7

8 8

9 9

12 Channel Band-edge

13 Channel Band-edge
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9.5.2. 802.11g MODE

Neraght Sptciram Anayae - S 5. S KeysghtSpecinum Anslyes - Swept S
AL R (500 DC | CORREC | SeNcEanT: ALTGN A1TO 48:30:05 PM Dec 10,2020 L R Son ALIGN AUTO
] #Avg Type: RMS 55 ] BAvg Type: RMS
PNDIFhst - Trig: FresRun Avg|Hold: 1001100 TRE BN Fast -+~  Trig: FreeRun
IFGain:Low Atten: 40 dB tﬂ‘ IFGainlow Anen: 30 4B
Mkr1 2.399 767 5 GHZ] Mkr2 26.095 0 GHZ
[9gsidv_Ref 30.00 dBm ~29.350 dBm 10 dBici__Ref 20.00 dBm -40.30 dBm)
og
,\I
0.0} A
100 .
. "
108 L e
r
" ‘ { Start 30 MHz Stop 26.50 GHz.
i #Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
- feood el s %~ T v Ao JRacronwen o
1 N f 2417 6 GHz 1.31 dBm
2l N f 26.095 0 GHz -40.30 dBm
y :
&
o s
8
9
iCenter 2.40000 GHz Span 50.00 MHZ| i
[#Res BW 100 kHz H#VBW 300 kHz Sweep 2.667 ms (20001 pl;] . i,
e o] - —
PG SpeCoum AnSyIE - SoEPTSA. S [y " Tl
RL [ 509 DC | CORREC SEWSE:INT ALTGN AUTO 08:19:25 PM Dec 10, 2020 RL RF 5i RREC SENSE:INT] ALIGN AUTO 06:44:29 P 202
] #Avg Type: RMS 55 #Avg Type: RMS Th w6
RO That - Trig: FresRun AvglHold: 1001100 THPE| My ROt e Trlg: FreeRun YPE M
ko Asten: 40 dB oer| FGainow Atten: 30 48 e
MKr1 2.430 722 5 GHZ] Mkr2 26.170 4 GHZ
(0gBidv__Ref 30.00 dBm 4.445 dBm 10 dBici__Ref 20.00 dBm -40.64 dBm)
og
,\I
0 0
o | é
N . R
100 -
T
" [hh Start 30 MHz Stop 26.50 GHz
#Res B 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
2ok Cecleadimclscl % T v T achon Traconenl oo
1 N f 2434 1GHz 1.41 dBm
a2 N f 26.170 4 GHz -40.64 dBm
il 3
4
H '
o s
8
9
iCenter 243700 GHz Span 50,00 MHz| 2
[#Res BIW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) .
= T sc =
EpighESpecm Aralfer - St S = Veysght Spectrum Analyzer - Swept 51
AL R s1e DC | CORREC m ALIGN M0 08:20+41 PH D 10, 2020 AL 3 5 S i ALIGH AUTD |
#Avg Type: RMS RACE[ 23456 ] #Avg Type: RMS
NG Fast ~o= FreeRun AvglHold: 1001100 el WG Fast ~»-  Trig: FreeRun
IFGain:Low Atten: 40 dB oeT| IFGain-Low Anen: 30 dB
MKkr1 2.484 712 5 GHZ] Mkr2 24.069 4 GHZ
190y Ref 30.00 dBm -37.790 dBm 105/ Ref 20.00 dBm -41.07 dBm)
og
200 \2
a0 o " ! v
- L ey =
g | i
0 I
" i i Start 30 MHz Stop 26.50 GHz
| Iy #Res B 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
- ) | e S I 5 55 ] A S -
1 N f 2.453 3 GHz 259 dBm
=N f 24.069 4 GHz -41.07 dBm
" :
5 ’
i 3
T
8
9
Center 248350 GHz Span 50.00 MHz l?
[#Res BW 100 kHz H#VBW 300 kHz Sweep 2.667 ms (20001 pls] f i
= Toam] s =
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FCC ID: ASLSMM625F

Keyssght Spectrum Anslyzes - Swesd 54 Fepsght Spectrum Analyzes - Swept 53
L i (i R T
SAvg Type: RMS | #Avg Type: RMS
PO Fast ~+- Trig:FreeRun AvglHold: 100/100 RO Tast -+~ Trig: FreeRun AvglHold: 100100
IFGainLow Atten: 40 d IFGain:Low Atten: 40 dB.
10 did_Ref 30.00 dBm [0d5idi_Ref 30.00 dBm
[Center 2.40000 GHz Span 50.00 MHz Center 2.48350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
{MKFI MOOELTRC] SELL | I F LUE E {ukAl Moce Trc] ScL Ll G0N LPUSCTONWIDTHL L FUNCTONVALE
N 1 24144825 GHz 2.781 dBm 1N i 2469477 6 GHz 2289 dBm
1 23984900GHz 28668 dBm f 24841500GHz 36529 dBm

ETPTSE R
z

Slomuonnun

z

11 Channel Band-edge

Keysight Spectrum Analyzer - Swept Si Keysight Spectrum Anabyzer - Swept SA
" : : = " . =
| #Avg Type: RMS | #Avg Type: RMS
PG Fast ~+- Trig: FreeRun AvglHold: 100/400 WG Fost -+~ Trig: FreeRun Avg|Hold: 1001100
IFGainLow Atten: 40 dB IFGainLow Atten: 40 dB
10 did_Ref 30.00 dBm [0d5idi_Ref 30.00 dBm
¢ &
¢ 0
Center 2.48350 GHz Span 50.00 MHz, Center 248350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
1 2,469 472 5 GHz 0.972 dBm f 2473 240 0 GHz -2.186 dBm
1 2.485137 6 GHz -36.776 dBm 2 N f 2.486 320 0 GHz -38.648 dBm

13 Channel Band-edge

12 Channel Band-edge
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9.5.3. 802.11n HT20 MODE

Neraght Sptciram Anayae - S 5. S KeysghtSpecinum Anslyes - Swept S
L % 500 DC | CORREC SeNcEanT: ALTG ALTO 09:25:01 PMDEC 10, 2020 RL & san ALIGH AUTC
#Avg Type: RMS 55 ] aAvg Type: RMS
WD Fast ~»  Trig: Free Run AvglHold: 1001100 " WG Fast ~»-  Trig: FreeRun
IFGain:Low Atten: 40 dB tﬂ‘ IFGain:Low Anen: 30 4B
Mkr1 2.398 870 0 GHZ Mkr2 26.163 2 GHz
[9gsidv_Ref 30.00 dBm -28.985 dBm 10 dBici__Ref 20.00 dBm -40.48 dBm)
o9
il
U
1.00) |
| 4
100 o~ v
r
B ¢ I Start 30 MHz Stop 26.50 GHz
f #Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
- feood el s %~ T Ao JRactonwen o
TN f 24183 GHz 1.73 dBm
Nt 261832GHz 4048 dBm
r 3
&
. s
8
9
Span 50.00 MHZ| i
rans|

[Center 2.40000 GHz
H#VBW 300 kHz Sweep 2.667 ms (20001 pl;]

[#Res BW 100 kHz
2 Channel Band-edge Out-Of-Band 2 Channel
[ ST e s Spearom A Soegr S "
RL [ 509 DC | CORREC SEWSE:INT ALTGN AUTO 08:25:24 PM Dec 10, 2020 RL RF 5i ARE SENSE:INT] ALIGN AUTO
#Avg Type: RMS MACE[ =5 is ] #hvg Type: RMS
RO Fast -+~ Trig: FreeRun AvglHold: 1061100 TYPE(M st ROt e Trlg: FreeRun
Foaint o Adten: 40 dB oer| Waintow Asten: 30 08
MKr1 2.431 980 0 GHZ] Mkr2 25.453 8 GHZ
10 deidy__Ref 30.00 dBm 4.303 dBm 10 dBid Ref 20.00 dBm -41.12 dBm)
Log Log -
o
)
¢
100 L 0L
00 Vs W ]
y
. T W \ Start 30 MHz Stop 26,50 GHz.
f #Res BW 100 kHz #VBIW 300 kHz Sweep 973.3 ms (40001 pis|
2ok | e S 1 O S -
1 N f 2442 1 GHz 3.63dBm
2 N f 26.453 8 GHz 4112 dBm
i 3
H .
o s
8
9
iCenter 243700 GHz Span 50,00 MHz| 2
[#Res BW 100 kHz #VBW 300 kHz Sweep 2,667 ms (20001 pts) :
= sc o
Out-Of-Band 6 Channel

" BAvg Type: RMS

In-Band Reference Level
Cl= r;—'ww_!-w—_—wsa

EpighESpecm Aralfer - St S
RL RF 500 DC | CORREC | il ALTGN AUTO 08:26:44 PMDEC 10, 2020
‘Eavg Type: RS TR ‘
NG Fast —— Free Run AvglHold: 1001100 el NG Fost ~a-  Trig: FreeRun
IFGain:Low Atten: 40 dB oeT| IFGain-Low Anen: 30 dB
MKkr1 2.483 555 0 GHZ]
19geidly_ Ref 30.00 dBm -38.348 dBm 105/ Ref 20.00 dBm
og

it -

I i

g
=
Stop 26.50 GHz
Sweep 973.3 ms (40001 pts]

i
. AL Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz
’ [Polmood rrcsal x v T fuscron Jrocroneom]l fukcoonvae I8
N [ H 3.25 dBm

" 1 2463 3 GHz
= N'EREE 22863GHz  40.42dBm
" :
6
B0 3
T
8
9
Center 248350 GHz Span 50.00 MHz l?
[#Res BW 100 kHz HVBW 300 kHz Sweep 2.667 ms (20001 pls] f i
[ o s
Out-Of-Band 10 Channel

10 Channel Band-edge
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Keyssght Spectrum Anslyzes - Swesd 54 Fepsght Spectrum Analyzes - Swept 53
L i (i R T
SAvg Type: RMS | #Avg Type: RMS
PO Fast ~+- Trig:FreeRun AvglHold: 100/100 RO Tast -+~ Trig: FreeRun AvglHold: 100100
IFGainLow Atten: 40 dB IFGain:Low Atten: 40 dB.
10 did_Ref 30.00 dBm [0d5idi_Ref 30.00 dBm
)
/
[Center 2.40000 GHz Span 50.00 MHz Center 2.48350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
{MKFI MOOELTRC] SELL | I S F LUE E (welmocelrrelscil X LD FUNCTION L PUNCIONWIDTHL FUNCTIONVAUE
N 1 2416962 5 GHz 1915 dBm 1N i 2466 970 0 GHz 1764 dBm
f 24835200GHz  38.172dBm

2,398 265 0 GHz -31.186 dBm

ETPTSE R
z

Slomuonnun

z

11 Channel Band-edge

stanus
Keigh Spectum Anshzes - Swept S Keysight Spectrm Analyzer - Suept Sh
s ] : o hL ] o
| #Avg Type: RMS | #hvg Type: RMS
WO Faw ~+- Trig: FreeRun AvglHold: 100/100 RO Fast -+~ Trig: FreeRun AvglHold: 100100
IFGainLow Atten: 40 dB IFGainLow Atten: 40 dB
10 did_Ref 30.00 dBm [0d5idi_Ref 30.00 dBm
0 N
L9 4]
Center 2.48350 GHz Span 50.00 MHz Center 2.48350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) +#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
f 2.473 2550 GH -2942 dBm

1 2468 237 5 GHz -0.180 dBm
2 N f 2.483 602 6 GHz -37.487 dBm

1 2.483 882 6 GHz -36.898 dBm

13 Channel Band-edge

12 Channel Band-edge
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10. RADIATED TEST RESULTS

LIMITS
FCC §15.205 and §15.209
Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)
0.009 — 0.490 2400/ F (kHz) 300
0.490 - 1.705 24000 / F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under
this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806
MHz. However, operation within these frequency bands is permitted under other sections of this part, e.g.

§8 15.231 and 15.241.

FCC Part 15.205 (a) : Only spurious emissions are permitted in any of the frequency bands listed below :

MHz MHz MHz MHz GHz GHz
0.009 ~ 0.110 8.41425 ~ 8.41475 108 ~ 121.94 1300 ~ 1427 45~5.15 14.47 ~ 145
0.495 ~ 0.505 12.29 ~ 12.293 123 ~ 138 1435 ~ 1626.5 5.35~5.46 15.35~16.2

2.1735 ~2.1905 12.51975 ~ 12.52025 149.9 ~ 150.05 1645.5 ~ 1646.5 7.25~7.75 17.7~21.4
4125~ 4.128 12.57675 ~ 12.57725 156.52475 ~ 1660 ~ 1710 8.025 ~ 8.5 22.01~23.12
4.17725 ~ 4.17775 13.36 ~ 13.41 156.52525 1718.8 ~1722.2 9.0~9.2 23.6 ~24.0
4.20725 ~ 4.20775 16.42 ~ 16.423 156.7 ~ 156.9 2200 ~ 2300 9.3~9.5 31.2~318
6.215 ~ 6.218 16.69475 ~ 16.69525 162.0125 ~ 2310 ~ 2390 10.6 ~ 12.7 36.43 ~ 36.5
6.26775 ~ 6.26825 16.80425 ~ 16.80475 167.17 2483.5 ~ 2500 13.25~13.4 Above 38.6
6.31175 ~ 6.31225 25.5 ~ 25.67 167.72 ~173.2 2655 ~ 2900
8.291 ~ 8.294 37.5~38.25 240 ~ 285 3260 ~ 3267
8.362 ~ 8.366 73~74.6 322 ~335.4 3332 ~ 3339
8.37625 ~ 8.38675 74.8 ~75.2 399.90 ~ 410 3345.8 ~ 3358
608 ~ 614 3600 ~ 4400
960 ~ 1240

» FCC Part 15.205(b) : The field strength of emissions appearing within these frequency bands shall not
exceed the limits shown in §15.209. At frequencies equal to or less than 1000 MHz, compliance with the
limits in 815.209 shall be demonstrated using measurement instrumentation employing a CISPR quasi-
peak detector. Above 1000 MHz, compliance with the emission limits in §15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in §15.35 apply to these

measurements.
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1 GHz
and 150 cm for above 1 GHz. The antenna to EUT distance is 3 meters. The EUT is configured
in accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements and add duty cycle factor for average measurements.
(Restriced bandedge, Final detection of spurious harmonic emissions)

Duty cycle factor = 10log (1/x) For this sample:

802.11b SISO mode = 0 dB (duty cycle > 98%);
802.11g SISO mode = 0.15 dB (96.54 %);
802.11n(HT20) SISO mode = 0.17 dB (96.25%);

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 kHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each applicable band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9 kHz to 30 MHz; No emissions were detected which
was at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open area test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results
that correlate with the one of tests made in an open field based on KDB 414788.
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

10.1. TRANSMITTER ABOVE 1 GHz

10.1.2. TXABOVE 1 GHz 802.11b MODE IN THE 2.4 GHz BAND

1TX Antenna l
BANDEDGE (LOW CHANNEL, CH 1)

HORIZONTAL RESULT

| ZEUL SUWON Lab Chamber | 2820 Dec 2 20:51:01
Restricted Bondedge
115 Project Number:47897390883
Client:Samsun:
Config:EUT / AC Adopter / Earphane
- Mode:BTS 2.4 BE H_11b_2412_Al
18 Tested by: 28882
"
A\
95
o '\/
/
2
t 85
c
N
C
] 5
2 7
‘e
S g5
>
5
@
T
u ) . ) l .
55 Average Eimit (dBul/m)
45
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (GHz) RBU/UB Rai/Attn  Det/Avy fode Susep Pts #swpe/liode FPasition | Range (6z) B/ VB Ref/Attn  Det/Avg fode Sueap Pts  #Sups/fode  Fosition
1:2.31-2.415 MC-EB)/M  112/5  PEAK/LogPur-Vides  Bmesc(huto) 8081 HAKH 166 degs § 2:2.31-2.415 IHC-6cB)/3M  112/5  AUER/Pur Avg(RMS)  Tnsac(Auto) 8231 1BBTAUG 150 degs 253
Frequency Meter Conected Margin PK Margin Azimuth Height
Marker e Readng Det 3117_00168717 10d8_ATTdE] DC Corr (d8) Featog Average Limit (dBuVim) o Peak Limit (d8uVim) o prey P Polariy
1 +2.39 46.27 Pk K 25 52.47 - - 74 2153 0 253 H
2 *2.38964 52.54 Pk . 25 58.74 - - 74 -15.26 0 253 H
3 *2.39 36.55 RMS R -25. 42.75 54 -11.25 - - 0 253 H
4 *2.38994 36.96 RMS R -25. 43.16 54 -10.84 0 253 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

VERTICAL RESULT

12:UL SUWON Lab Chamber | 2820 Dec 2 20:59:37
Restricted Bondedge
s Project Number:4789739883
Client:Samsung
Config:EUT / AC Adopter / Earphane
- Mode:BTS 2.4 BE U _11b_2412_Al
1 Tested by: 28882
e
95
/l /
8 85
» /
; /
> 75 y
- )
3 a
5 65 P \f
8 F N
el fverage bimit CdBuli/m) 2 M
\ . I L
oot A s A s o
= :
4 3 3
u)
35
2. 31 18.5MHz/ 2.415
Frequency (GHz)
Renge GGz} REW/UBH Ref/Attn  Det/Avg Mode Sueep Pts #5wpe/ods FPosition | Renge (G2 REW/UBU Ref/Attn  Det/fvg Hode Sucep Pte #Swps/ods  FPosition
2.31-2.41 MCEB)/3M  112/5  PEAK/LogPur-Video Hmsec(Auto) 8881  MAXH 207 degs
Varker Frequercy %5539 oot s117_ 00166717 1ods_ATTIOE 06 cor (@) f:";ﬂ%“/n:g‘: Average Ui @Bim) Margn Peak Lini 45uvim) P | A s | oy
T 239 44.66 Pk ; 25. 50.86 - - 74 2314 207 %
2 23895 29.77 Pk . -25. 56.07 B - 74 -17.93 207 v
3 +2.39 35.03 RMS . -25. 42.13 54 1187 B - 207 v
2 *2.38992 35.83 RMS ; 25, 42.03 54 1107 - - 207 %

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

BANDEDGE (HIGH CHANNEL, CH 11)

HORIZONTAL RESULT

1ZSUL SUWON Lab Chamber 2020 Dec 2 17:56:55
Restricted Bandedge
s Project Number:4789739883
Client:Samsung
Config:EUT / AC Adopter / Earphone
i Mode:BTS 2.4 BE H_11b_2462 Al
8 Tested by: 20882
5 \
E i
7\
E \
£ 85
G
N \
5 A
75
T
- \\‘/ ™
S Vo)
) 5 / "
) 6 \
@
o 2\
v \ u [Pyerage Limit (dBLU/m)
55 LA N
I
1
45 VW
A"
35
2.46 8. 3MHz/ 2.563
Fregquency (GHz)
Range (6Hz) ] Ref/Attn  Dat/Avg Hods Sueep Pts #Sups/Mode Fusition Range (6Hz) RBU/UB Ref/Attn Det/fvg Mods Sueep Pts  #Sups/fiode Position
1:2.46-2.563 MBI/ 112/5  PERK/LogPurVideo  3omseclfuto) BE31  HAKH 163 degs 243 o 2:2.45-2.563 INC-6B)/3  112/5  AVER/Par Aug(RNS)  IomeecCAute) 881 1BATAUG 163 degs 243 o
Riter Conected
e Frequency Rasing s o137 cosearsy o8 ATTIR) oc cor @) el g PescLimt (6Buvim) Puarn | Agman | HOON |y
1 *2.4835 50.06 Pk 32 25 56.76 - - 74 17.24 63 H
2 *2.4837 52.48 Pk 32 25 50.18 - - 74 “14.82 63 H
3 *2.4835 43.99 RMS 32 25 50.60 54 331 - - 63 H
4 *2.4835: 44 RMS 32 25 50.7 54 33 B B 63 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

VERTICAL RESULT

~UL SUWON Lab Chamber 2028 Dec 2 18:86:41

Restricted Bandedge

s Project Number:4785735883
Client:Samsung

Config:EUT / AC Adopter / Earphone

Mode:DTS 2.4 BE_U_11b_2462_Al

185 Tested by: 20882

g5

85 A4

75

65 X

(dBulU/m) Uertical

\
(‘Q‘Hﬂi Average Limit (dBUU/m)

5 =
L
g""’%%mwww f

bt Al u.x% T TP W T OV N R YO TR TATORTERE FORTOON
PN A Vot

45
35
2.46 18.3MH=z/ 2.563
Frequency (GHz)
Range (6 REU/BH Ref/Attn  Det/fvg Mods Swesp Pte ¥sups/fiode Fosition Range (6z) REU/UBH Ref/Attn  Dst/fvg Nods Saesp Fis foups/fiode Fosition
1 1H(-648) 5 PERK/LogPur-Video  omser(t 1w Jege 39
Teter Comected
Frequency Margin PK Margin Azimuth Height
Marker oy Fezang et 3117_00168717 1008_ATTI0B] oC Cor (48) fesang Average Lt (4Buvim) ] Peak Lt (dBuvim) s p pect Polariy
1 *2.48351 48.95 Pk 32 -25.3 0 55.65 74 -18.35 205 339 v
2 *2.4837 50.64 Pk 32 -25.3 0 57.34 - - 74 -16.66 205 339 v
3 *2.48351 40.88 RMS 32 25.3 0 4758 54 642 - - 205 339 v
4 *2.48354 20.66 RMS 32 253 0 47.36 54 664 - - 205 339 %

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

BANDEDGE (HIGH CHANNEL, CH 12)

HORIZONTAL RESULT

~UL SUWON Laob Chamber 2 26820 Dec 8 14:36:01

Restricted Bondedge

115 Project Number:4789739@83
Client:Samsun

Config:EUT / AC Adopter / Earphone

Mode:DTS_2.4_BE_H_11b_2467_Al

185 Tested by:28896

(dBulU/m) Horizontal

35
2.46 18, 3MHz/ 2.563
Frequency (GHz)

Range (Giz) B/ VB Ref/Attn  Det/Avg Mode Sueep Pts #5ups/Mode FPasition | Renge (B2 REW/VB Ref/Attn  Det/fvg Hode Sucep Pts  #3ups/Mode Position

1:2.46-2 563 MC-BB)/M  112/5  PEAK/LogPar-Video msectAuto) BEBI  MAXH 198 degs | 2:2.46-2.563 MC-6cB)/M  112/5  AUER/Fur Avg(RHS)  BnsectAuto) BBBI  10ATAUG 158 dege 36

Teter Comecied
Frequency Margin PK Margin Azimuth Height
Marker oy Fezang et a117_00168724 1008_ATTI0B] oC Cor (48) fesang Average Lt (4Buvim) ] Peak Lt (dBuvim) r p pect Polariy

T *2.48351 43.8 Pk 20. 55.67 - - 74 ~18.33 58 386 H
2 *2.48393 49.0¢ Pk -20. 60.86 - - 74 -13.14 58 386 H
3 *2.48351 34.9¢ RMS -20. 46.78 54 -7.22 - - 58 386 H
2 *2.48356 34.64 RMS -20. 46.44 54 756 58 386 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

VERTICAL RESULT

~UL SUWON Lok Chamber 2 2028 Dec 14 14:88:12

Restricted Bondedge

s Project Number:4789739083
Client:Samsung

Config:EUT / AC Adopter / Earphane

Mode:DTS 2.4 BE U _11b_2467 Al

=
19 Tested by:22943
95 .
E \
0 85 !
5 /
O
g 7 =Y.
- A\
£ \
>
5 65 AN
48]
o
Average Limit (dBuU/m) 2
5!: '\, (o] I
; L
45 | ; ; 4
<} ; : .
3!:
2.46 8. 3MHz/ 2.563
Frequency (GHz)
Renge (GHz) RBU/VBW Ref/Attn  Det/Avg Mode Sweep Pts  #Swps/Mode Fosition Renge (BHz) RBU/UBY Ref/Attn  Det/Avg Mode Sueep Pts  #3wps/Mode Position
F YT [Bfor) i ; 137 deg
Coreced
Vatker Frequency Rt oot s117_ootes724 1ode_ATTiR) oc cor (@) g Average Limi (dBvim) Margn Peak Limit (GBuvim) PR | A || gy
1 *2.48351 41.4 Pk 2 -20. 53. - - 74 -20.75 102 \
2 2.53587 44. Pk 32.1 -20. 56. - - 74 -17.78 102 V.
3 *2.48351 1.4 RMS 2 -20. 43. 54 -10.74 - - 102 V.
4 253424 31 RMS 32.1 -20. 43, 54 -10.3 - - 102 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

BANDEDGE (HIGH CHANNEL, CH 13)

HORIZONTAL RESULT

12:UL SUWON Lab Chamber 2 2028 Dec 8 11:20:33

Restricted Bandedge
= Project Number:47835735083

H Client:Somsung
Config:EUT / AC Adapter / Earphone
Mode:DTS 2.4 BE H_11b 2472 Al

185 Tested by: 20896

o5 &Y

(dBulU/m) Horizontal

/ N
- / v\\ rage Limit CdBLU/m)

s/
35
2.46 18 . 3MHz/ 2.563
Frequency (GHz)
Ronge_(6H2) REU/UBl Raf/Attn  Dat/Avg otk Sueep Pte foups/fode  Focition Range (6Hz) REW/UBUI Ref/Attn  Det/Avg fode Sueep Pl #wps/ode  Fosition
1:2.46-2.563 HC-6B)/M  112/5  PERK/LogPur-Video Jbmsec(Auto) 8061 A 152 dege 120 o 2:2.46-2.563 INC-BB)/N  112/5 VER/Pir- Aug(RMS)  Bnsec(huto) 8301  1BOTAUG 152 degs 128 cn
Rter Corected
. Frequency : c verage Limit 80 Margin it PK Margin Azimuth Height }
Marker e readng Det 3117_00168724 10d8_ATTdB] oC Cor (d8) Fceing Average Limit (dBuvim) pied Peak Limit (dBuVim) s p s Polary
1 *2.48351 46.14 Pk 32 -20. 57.94 74 -16.06 152 20 H
2 *2.48542 49.1 Pk 32 20 9 - - 74 131 152 20 H
3 *2.48351 39.21 RMS 32 20 51,01 54 2.99 - - 152 20 H
4 *2.48359 39.29 RMS 32 -20. 51.09 54 -2.91 - - 152 20 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021

FCC ID: ASLSMM625F

VERTICAL RESULT

2028 Dec 14 14:19:68

| 2:UL SUWON Lab Chamber 2
Restricted Bondedge
s Project Number:4789739883
Client:Samsung
Config:EUT / AC Adopter / Earphane
- Mode:DTS_2.4 BE_U_11b_2472 Al
19 Tested by:22943
95
3 85 /
3 /
C
g 5
7 y ‘
2 /
£ f
N /
3 65
2 /
/ |, | Average Limit (dBuU/m) 2
55 i1 o
e m
45 4
3|:
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (Gz) 6/ VBl Ref/Attn  Det/Avg Fode Sueep Pte #5wps/Mode Fosition | Renge (Biz) REW/ VB Ref/Attn  Det/fug Hode Suezp Pte #owps/Mode Fosition
E E4B/M 11 L2gPur-U it ! 133 deg;
Veter Comecied
e Frequency Rasing s o117 coseare o8 ATTIR) oc cor @) foving | e it i) Mg P L (@@uvim) Puarn | Agman | HOON |y
1 *2.48351 410 Pk 2 202 52.88 74 2112 33 7 Vv
2 5337 442 Pk 32.1 20 56.3 - - 7 177 33 7 V.
3 *2.48351 316 RMS 2 20.2 134 54 106 - - 33 7 V.
4 248363 321 RMS 2 202 23,95 54 -10.05 - - 33 7 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F
HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL, CH 1 RESULTS

| 1 gUL_SUWON Lab Chamber ! 2828 Dec 3 12:43:15
Rodioted Emissions 3-Meters
I i Project Number : 4789739083
Client:Someung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_HARM_11b_2412_A
Tested by:20882
89
2
t 78
5
; |
5 68
- Avg Limit C(dBul/m)
S 5 I
3
s M
- 5
aa), T ‘ 3
mnuw"ukudﬂ%uw*“”w“w*’ﬁ'
a
o9
1 - - - - - ~ie s
Freguency (GHz)
Rangs (6Hz) FEU/BH Faf/Atin  Dat/Avg fode Susep Fte  fups/fods  Fosition Fangs (6Hz) FEW/UEN Fef/Mitn  Dst/ivg fods Suzep Fle  Foups/fods  Position
it TG 1121 FER/LcgPur-Vidko  Ginoccthute) 60B1 M - B-SEbdegs 250 | 3348 THC6d® /0 B/ BN ogPur-Video  Stbrocchuta) 166 WM B-360dcgs 250 cn
| 1 gL _SUMON Lab Chember 2628 Dec 3 12:43:15
Radioted Emissions 3-Meters
199 Project Number: 4769739083
Client:Somsung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_HARM_11b_2412_A
El] Tested by:20882
50
-
3] 7
i
= [=15]
2 Avg Limit (dBul/m)
5
R
@
S
49 4 S
2 ret
G
3
28
i [z 8
Frequency (GHz)
Range (GHz) FEU/BI Ref/ALtn  Det/Avg fode Sueep Ple  #ups/fode Pasition Rangs (6z) FEI/VEU Ref/Attn  Del/fvg Mode Suesp Pls  ®oups/fiods  Position

VERTICAL
Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

Radiated Emissions

Frequency Meter Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
TgHEZ) 4 F;sgzl\r;)g Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) zg:\d)/r:g) (nguV,m) (d.% (sBuVIm) (ng) (Degs) (Crg) Polarity

*4.82417 41.73 PK2 34.1 -31.3 0 44.53 - - 74 -29.47 0 100 H
*4.8233 41.71 PK2 34.1 -31.4 0 44.41 - - 74 -29.59 0 100 \
7.23706 36.61 PK2 35.8 -27.6 0 44.81 - - 74 -29.19 0 100 H
7.23794 36.21 PK2 35.8 -27.6 0 44.41 - - 74 -29.59 0 100 \
9.68682 33.48 PK2 37.3 -23.4 0 47.38 - - 74 -26.62 0 100 H
9.68458 33.62 PK2 37.3 -23.4 0 47.52 - - 74 -26.48 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789739083-E3V2
FCC ID: ASLSMM625F

DATE: JAN 11, 2021

MID CHANNEL, CH 6 RESULTS

| 1 gL SUUON Lab Chamber 2628 Dec 3 13:54:04
Radicted Emissions 3-Meters
Project Number:4789739883
160 Client : Someun,
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_HARM_11b_2437_A
4 Tested by:20882
2
E
c 7
5
R
S 68
- Avg Limit (dBuU/m)
]
S sg |
s o M
40 | S
Do A 3 WY
1 o o
g A
38
28
1 8 s
Frequency (GHz)
Torge G0 RUBU Rl 0oL Fio Tl P Forge T WOV e/t OeU
1% i YE T o B Mo 1| 33 INCodame &8 Fe
| 1 gUL_SUWON Lab Chamber ! 2620 Dec 3 13:54:84
Radioted Emissions 3-Meters
- Project Number: 4789739883
Client:Samsung
Config:EUT / AC Adapter / Earphone
N Mode:DTS_2.4_HARM_11b_2437_A
Tested by:28862
a
g 7m
5
E
< Avg Limit (dBul/m)
<
3 5
a
4g| 4 6
2 g i
o
38
°g
[ 8 8
Freguency (GHz)
Rangs (6Hz) FEU/BH Faf/ftin  Dat/fvg fods ) Flo  fups/fode  FPosition Fangs (6Hz) FE/UB Fof/Min  Dst/ivg fods Suzep Flo  Foups/fods  Position

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Frequency Meter Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
Tg‘fl) Y n:{_gsl\?? Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) g_g::i/w/rg) (dﬁguwm) :ng) (§Buvlm) (dg) (Degus) éra) Polarity

*4.87397 41.5 PK2 34.1 -31.3 0 44.3 74 -29.7 0 100 H
*4.8745 41.87 PK2 34.1 -31.3 0 44.67 74 -29.33 0 100 \
*7.31198 37.37 PK2 35.8 -27.4 0 45.77 74 -28.23 0 100 H
*7.31113 36.3 PK2 35.8 -27.4 0 44.7 74 -29.3 0 100 \
9.74877 34.35 PK2 374 -23.7 0 48.05 74 -25.95 0 100 H
9.74998 34.79 PK2 37.4 -23.7 0 48.49 74 -25.51 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

HIGH CHANNEL, CH 11 RESULTS

| 1gUL_SUMON Lok Chamber | 2028 Dec 3 15:02:31
Rodiated Emissions 3-Meters
| Project Number :4789733083
160 | Cl ient i Samsung
ConfigiEUT / AC Adepter / Eorphons
Mode :DTS_2.4_HARM_11h_2462_Al
90 Tested by: 20882
80
r
Tt 70
5
R
[ A
2 6
- fvg Limit (dBLU/m) |
S =g I
3
2
S MW
4@WMM 3
| TR
A rigntp sl R
30
20
f 13 8
Frequency (GHz)
Fonge (G0 TR Rat /At Dev/ivg fode Sip Fie Towpeliode Fasition | Fange (800 REWE0 Rt/ Det/fvg fiode Suoep Fio Woupeiode ot |
& s o R e o) B T oSt 53T R B P e Video  Sohanretouto) 165 HAD Stbioe 29
| 1 pUL_SULON Lob Chamber 1 2020 Dec 3 15:82:31
Rodioted Emissions 3-Meters
Project Number : 4789739983
189 Client :Samsung
ConfigiEUT / AC Adupter / Eorphane
Vode DTS_2.4_HARM_11b_2462_Al
99 Tested by:20882
80
8 7o
i
v
5
> 60
7 Avg Limit (dBuU/m)
3
2 568
£
4 4 &
2 o
&
3@
20
f T8 s
Frequency (GHz)
Feomge 1) o Ral /At Det/fvg fods Siep Fie Towpeliode Fas Range (5150 [ Rt /Al Det/fug fode Sueep e Foupe/ode Foeition |

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

Radiated Emissions

Meter Corrected - - N -

Frfgnigcy R:;_SSI\?)Q Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) g_g:g/‘;% a‘égubm; N:zrg)m Tjgt vL/nrrrr:)w M(:ng;n /?S:gus‘)h H(i:’g;“ Polaity
*4.87549 40.77 PK2 34.1 -31.3 0 43.57 - - 74 -30.43 0 100 H
*4.87442 40.35 PK2 34.1 -31.3 0 43.15 - - 74 -30.85 0 100 \
*7.31052 36.16 PK2 35.8 -27.4 0 44.56 - - 74 -29.44 0 100 H
*7.31259 36.09 PK2 35.8 -27.4 0 44.49 - - 74 -29.51 0 100 \
9.74721 34.84 PK2 37.4 -23.7 0 48.54 - - 74 -25.46 0 100 H
9.74774 34.12 PK2 37.4 -23.7 0 47.82 - - 74 -26.18 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

10.1.2. TX ABOVE 1 GHz 802.11g MODE IN THE 2.4 GHz BAND
1TX Antenna l
BANDEDGE (LOW CHANNEL, CH 1)

HORIZONTAL RESULT

12:UL SUWON Lab Chamber 2 20820 Dec 8 14:21:31
Restricted Bondedge
s Project Number:4789739083
Client:Samsung
Config:EUT / AC Adopter / Eorphone
- Mode:DTS_2.4 BE H 11g_2412_Al
19 Tested by:2B896
. / v
: l{
T 85
o
N
5 5
T S e e e
£
3 65 3 /
2 W
@
o
Y Lol Avercge Eimit CdBul/md Ve
5 = t /
5 /%
4 ey
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (GHz) REl/UBH Ref/Altn Det/Avg tode Suesp Pte #5wps/Mode Position | Renge (Gz) B/ VBl Ref/Attn  Det/Avg fode Suesp Pte #sups/tode Position
1:2.31-2.415 IHC-6dBI/3M  112/5  PEAK/LogPur-Uideo  Hnsec(fute) BABI  MAKH 156 degs § 2:2.31-2.415 NC-6cB)/3M  112/5  AVER/Par Avg(RHS)  Bnsec(uto) 8081  1BATAUG 156 degs 368
ar Pty Readi oet o117 ooteer2e 1048_ATT(oE) oc cor (@@ eai, Average Limi 0BV Mergin Peak Lmi (@8 Ol B O
arker iy caing e X ATT(d) or (¢8) Seadng verage Limit (dBuVim) Py eak Limit (dBuVim) s P pic olarty
1 *2.39 48.44 Pk ! -20. 0 60.04 - - 74 -13.96 56 360 H
2 *2.38962 54.29 Pk . 20 0 65.89 - - 74 811 56 360 H
3 239 7.47 RMS K 20, 15 49.22 54 478 - - 56 360 H
4 *2.38985 38.1 RMS ! -20. 15 49.85 54 -4.15 - - 56 360 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

VERTICAL RESULT

UL SUWON Lok Chamber 2 2028 Dec 14 14:28:29
125
Restricted Bondedge
s Project Number:4789739883
Client:Samsung
Config:EUT / AC Adopter / Earphane
- Mode:DTS_2.4 BE_U_11g_2412_Al
19 Tested by:22943
5 g gt
9
RS
5 R B e e
>
C
[}
> 7L_\
&
~
3 65
[5]
el
55 Avercage Eimit (dBul/md
TR TR Y " A TR YT T V4TS PR Y
H H 3
45 : o
3:
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (G1z) 6/ VBl Ref/Attn  Det/Avg Fode Sueep Pte #5wps/Mode Fosition | Range (Biz) REW/ VB Ref/Attn  Det/fug Hode Suezp Pte #owps/Mode Fosition
al B M 1 Le Ui ol 1 L 199 deg;
Ve Comecied
warker Frequency esing ou o117 oose72s 1060_ATTiee] oc corr (60) feine Average it (@Buvim) Mergin Peak Lini (@ewvim) PMaron | AZmu | HOON | gy
1 239 6. Pk - 20 0 57.82 - - 74 -16.18 199 Vv
2 *2.38949 7. Pk X -20. 0 58.98 - - 7 -15.02 199 V.
3 *2.39 .4 RMS X -20. 15 4517 54 883 - - 199 V.
4 *2.38992 3 RMS . -20. 15 2511 54 889 - - 199 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

BANDEDGE (LOW CHANNEL, CH 2)

HORIZONTAL RESULT

2828 Dec 3 B89:40:22

~UL SUWON Laob Chamber

12
Restricted Bandedge
Project Number:4789739083
115

Client:Samsung
Config:EUT / AC Adopter / Earphone
Mode:DTS 2.4 BE_H_I1g_2417_Al

185 Tested by: 20882 M

95 /
c 85
g |
N
- /
£ 7 i /
% > L
3 65 L ™
J
3 Il
Y Average Limit (dBul/m) Ll

55 )

48[ : l | o

g
35
2. 31 18.5MHz/ 2.415
Frequency (GHz)
Range (GHo) RE/UB Ref/fttn  Det/fAvg Podk Sieep Pte fupe/fode Fosition Range (610) RBU/UB Ref/fttn  Det/Avg Mode Sueep Fic  Foups/ode Fosition
1:2.31-2.415 MCE /M 1125 PERK/LogPur-Video  FomsecGuta) 8801 HAKH 169 dege 319 ¢ 2:2.31-2.415 1G-6B0/  112/5  AVERPur Avg(RHS)  Ineec(huto) 0BT IBOTAUG 169 dege 310 o
Reter Comecied
v | | i | o | wosw | wewm | occrn | Gm | aeeimeowm | M | reowenum | T | | e | e
T 239 53.86 Pk - 25 06 - - 74 1394 69 H
2 *2.3802 58.97 Pk . 25 27 - - 74 873 69 A
3 *2.39 41.79 RMS X -25. 5 48.14 54 -5.86 - - 69 H
4 *2.38996 41.84 RMS X -25. 5 48.19 54 -5.81 - - 69 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2
FCC ID: ASLSMM625F

DATE: JAN 11, 2021

VERTICAL RESULT

~UL SUWON Laob Chamber

20828 Dec 3 89:06:25

12
Restricted Bandedge
s Project Number:4789739083
Client:Samsung
ConfigiEUT / AC Adapter / Earphone
i Mode:DTS_2.4_BE_U_11g_2417_al
18 Tested by: 28882
95
8 85
>
O
@
> 75
£
3
3 5
2 b
T
55 Average Limit (dBuU/m)
| m .
45 il ! i
35
2.31 8. SMHz/ 2.415
Freguency (GHz)
Ronge (GHo) REU/BH Ref/Attn  Det/fvg Mock Sueep Pte  Bsups/fods Focition Range (612) REU/UB Ref/ALtn  Dst/fvg Mode Sueep Fle  Foups/lode Fosition
1:2:31-2.4 IHC-6dB)/M  112/5  PEAK/LogPur-Uideo  3omsecCPuto) 8001  HAX 99 dege 365
Ve Coecied
Marker Freguercy RS:?.Z oet s117_o0168717 L0d8_ATTIOE] oc corr (@) :‘L’Lim‘;) Average Limit (@8uvim) Mergin Peak it (Buvim) Piaron | A OO gy
T +2.39 482 Pk 25 0 54.4 - - 74 1954 199 365 v
2 ~2.38844 54.34 Pk 25 0 54 - - 74 -13.36 199 365 V.
3 239 .0 RMS 25, 15 54 857 - - 199 365 V.
4 *2.38981 2 RMS -25. 15 54 836 - - 199 365 V.

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

RMS - RM

S detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

BANDEDGE (HIGH CHANNEL, CH 10)

HORIZONTAL RESULT

1ZSUL SUWON Lok Chamber | 2020 Dec 3 12:31:57
Restricted Bandedge
s Project Number:4789739083
Client:Samsung
Config:EUT / AC Adopter / Earphone
i Mode:DTS_2.4_BE_H_I1g_2457_Al
8 Tested by: 20882
=
J 5
3
2 g5 T,
G
N
5 5 \\
£ 7 St |
2 M"M\ 2
~ ; m
S 5 il
) 6 \"“ T
@
Kl
- fioe Limit C(dBuU/m)
55 i
a
O y d
45
My
35
2.46 8. 3MHz/ 2.563
Frequency (GHz)
Ronge(6HD) REU/UBl Ref/Attn  Det/Avg Motk Sueep Pte  #oups/fode  Fosition Range (6tiz) RE/UB Ref/Attn  Dst/Avg fode Sueep Pis  #oups/fode Fosition
1:2.46-2.563 NCBBI/M 112/5  PERK/LogPur-Video  Imsec(huto) 8801 HAKH 349 degs 240 ¢ 2:2.46-2.563 I/ 112/5  AVER/Par Avg(NS)  Tonseo(Autod GE1  10BTAUG 349 dege 248 o
Viter Conected
2 Y PK M Azimuth Height
Varker ey s oot s117_ 00166717 1od6_ATTIOE 06 cor (@) iy Average Lt GBin) frgn Peak it dBuvim) e s oy
1 *2.48351 57.32 Pk 32 25 0 64.02 - - 74 9.98 0 H
2 *2.48436 0.57 Pk 32 25 0 67.37 - - 74 6.63 0 H
3 *2.48351 43.28 RMS 32 25 15 50.13 54 387 - N 0 H
4 *2.48363 14.45 RMS 32 25 15 51.3 54 2.7 0 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

VERTICAL RESULT

12:UL SUWON Lab Chamber | 20828 Dec 3 10:44:50
Restricted Bandedge
s Project Number:4785735083
Client:Samsung
ConfigiEUT / AC Adapter / Earphone
i Mode:DTS_2.4_BE_U_11g_2457_Al
18 Tested by: 28882
%Mﬂ\
95 \
e \x
>
O
I
> 75
%
3
3 [ R S "W
2 6
3
55 e Limit CdBulU/ml
a T PO R BT VAR CX AT VR PO AF ARPRE WO MO TR PP TP
=4 i il s byt b
45 :
35
2.46 8. 3MHz/ 2.563
Freguency (GHz)
Ronge (GHo) REU/BH Ref/Attn  Det/fvg Mock Sueep Pte  Fsups/fods Focition Range (62) REU/UB Ref/ALtn  Dst/fvg Mode Sueep Ple  #oups/fode Fosition
1:2.46-2.563 1M(-6dB) /34 2/5 PEAK/Logl 4 o 3Bmsec o! MAX 284 degs 339 o
Ten Comecied
e ou a117 ooseerzr 1005 Ao socwun | e | messumconm | Vg0 el i (ouvi) prurn | Aman | v | oy
T *2.48351 52.99 Pk £ 25 50.69 74 1431 4 339 v
2 *2.48459 57.24 Pk 32 25 64.04 - - 74 ~5.96 4 339 v
3 248351 40.98 RMS 32 25 5 47.63 54 617 s - 2 339 v
4 248356 2116 RMS 32 25 5 28.01 54 599 B , 2 339 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

BANDEDGE (HIGH CHANNEL, CH 11)

HORIZONTAL RESULT

12:UL SUWON Lab Chomber 2 2828 Dec 8 13:48:66
Restricted Bondedge
s Project Number:4789739083
Client:Samsun
Config:EUT / AC Adopter / Earphone
- Mode:DTS_2.4 BE_H_11g_2462_Al
18 Tested by:28896
95 ¢ }
- o sy
»
t 85
c
N
C
] 5
2 7
~ )<
£
S g5
>
5
@
S .
- l=rcgie Limit (dBuUU/m)
55 i |
45
e SN
35
2.46 18, 3MHz/ 2.563
Frequency (GHz)
Renge (GHz) REU/UBU Raf/Attn  Det/Avy ode Suesp Pt #5wps/Mode FPasition | Range (6Hz) REW/ VB Ref/Attn  Det/Avg fode Sucsp Pte  Foups/Mode FPosition
1:2.46-2 563 IHC-BBI/M 112/ PEAK/LogPurVideo  BmsecChute) 8881 HAKH 159 degs § 2:2.45-2.563 HC-EB)/3M  112/5 AVER/Pur Avg(RHS)  Bnsec(ute) 8081 IBETAUG 159 degs 335
Vioter Conected
2 Y PK M Azimuth Height
varker reercy i vet s117_oor60724 [ 0c corr(68) ) Average it (dBuvim) g Peak Lni (@sovim) e s oy
1 *2.4835 54.99 Pk 20 0 66.79 74 721 59 336 H
2 *2.4837: 7.76 Pk -20. 0 69.56 - - 74 -4.44 59 336 H
3 *2.4835. 8.16 RMS -20. 15 50.11 54 -3.89 - - 59 336 H
4 *2.4836 8.82 RMS 20 15 50.77 54 3.23 - - 59 336 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

VERTICAL RESULT

| 2:UL SUWON Lab Chamber 2 2028 Dec 14 14:37:29
Restricted Bondedge
s Project Number:4789739883
Client:Samsung
Config:EUT / AC Adopter / Earphane
- Mode:DTS_2.4 BE_U_11g_2462 Al
19 Tested by:22943
95
WM\
8§ BScym :
>
8 \v(
[}
¢ |
~
3 65
[5]
el
ul/m)
55
3
45 =
3|:
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (Gz) 6/ VBl Ref/Attn  Det/Avg Fode Sueep Pte #5wps/Mode Fosition | Renge (Biz) REW/ VB Ref/Attn  Det/fug Hode Suezp Pte #owps/Mode  Fosition
56, BdB)/3M 1 L2 Ui AT o 132 deg
Ve Comecied
e | e - o117 coseare o8 ATTIR) oc cor @) fevimg | avrge Lt o g PescLimt 6Buvim) Puarn | Agman | HOON |y
1 24835 44.82 Pk 32 20 0 56.62 - - 74 -17.38 32 100 Vv
2 *2.4840 48.84 Pk 32 -20. 0 60.64 - - 7 1336 32 100 V.
3 *2.4835 .65 RMS 32 -20. 15 5.6 54 84 - - 32 100 V.
4 24835 52 RMS 32 -20. 15 2547 54 853 - - 32 100 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

BANDEDGE (HIGH CHANNEL, CH 12)

HORIZONTAL RESULT

~UL SUWON Laob Chamber 2 2B28 Dec 8 14:87:42
Restricted Bondedge

Project Number:4789739@83
Client:Samsun

Config:EUT / AC Adopter / Earphone
Mode:DTS_2.4 BE H_11g_2467_Atl

185 Tested by:28896

E /
3
t 85
g |
N |
5 \
c 5
2 7
=
N
> 5 L\
5 6
@
5
e e Limit (dB
55
T S
45
35
2.46 18, 3MHz/ 2.563
Frequency (GHz)
Range (Giz) B/ VB Ref/Attn  Det/Avg Mode Sueep Pts #5ups/Mode FPasition | Renge (B2 REW/VB Ref/Attn  Det/fvg Hode Sucep Pts  #3ups/Mode Position
112:46-2.563 MC-BB)/M  112/5  PEAK/LogPar-Video msectAuto) BEBI  MAXH 198 degs | 2:2.46-2.563 MC-6cB)/3M  112/5  AUER/Pur Avg(RHS)  Bnsec(Auto) BEBI  1BETAUG 156 dege 379
Teter Comecied
Frequency Margin PK Margin Azimuth Height
Marker oy Fezang et a117_00168724 1008_ATTI0B] oC Cor (48) fesang Average Lt (4Buvim) ] Peak Lt (dBuvim) r p pect Polariy
T *2.48351 50.9 Pk 20. 0 62.7 74 118 58 7 H
2 *2.48354 53.95 Pk -20. 0 65.75 - - 74 -8.25 58 7 H
3 *2.48351 39.2 RMS -20. 15 51.15 54 -2.85 - - 58 7 H
2 *2.48355 39.29 RMS -20. 15 5124 54 276 - - 58 7 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

VERTICAL RESULT

~UL SUWON Lok Chamber 2 2828 Dec 14 14:46:48
Restricted Bondedge
Project Number:4789739883

s Client:Samsung
Config:EUT / AC Adopter / Earphane
Mode:DTS 2.4 BE U_11g_2467 Al

185 Tested by:22943

95 :
I e st

§ 85 4
2
o
0
> 7 5
€
~
> 6 =
>
i}
el
e Limit (dBuU/m)
5
5 R
45 © |
3 =
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (6D RBIL/VBH Ref/Attn  Det/Avg fode ) Fte #5wps/ode FPosition | Ramge (812 REW/ VB Ref/Attn  Det/Avg fode Suzep Ftc foups/ode Fosition
56, BdB)/3M 1 L2 U o 1K 198 deg
Reter Comecied
vaer | P | on a117 cotee724 wo0e_ATToE soco | T | semetmawm | Mgt et L (Buvim) e | anman | v | gy
T 248351 41.0; Pk 32 20 0 58.82 - - 74 1518 198 303 v
2 *2.48365 49.0: Pk 32 20 0 60.85 - 5 74 1315 198 303 V.
3 *2.48351 34.2 RMS 32 20 15 462 54 78 - - 198 303 v
4 248374 34.63 RMS 32 20 15 2658 54 742 - - 198 303 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

BANDEDGE (HIGH CHANNEL, CH 13)

HORIZONTAL RESULT

125UL SUWON Lab Chamber 2 20208 Dec 8 11:32:55
Restricted Bandedge
s Project Number:47895735083
Client:Samsung
ConfigiEUT / AC Adapter / Earphone
i Mode:DTS_2.4_BE_H_11g_2472_Al
10 Tested by: 20896
s
95 o g
3 ey 'ﬁ‘
¥ 85 N W
G
N
C
2 75 / |
£ | k E
> 5 |
3 6 /
il
T
- ge Limit CdBuU/m2
5|: ™ | !
4!: Ny,
A St
35
2.46 18.3MHz/ 2.563
Frequency (GHz)
Ronge (6Hz) REU/EH Raf/ALtn  Dat/Avg Mode Sicep Pts  Bups/fode Pasition Ronge (6z) [ Ref/Attn  Dst/Avg Nods Sueep Ple  foups/ode Fosition
1:2.46-2.563 OSB3 1125 PERK/LoPur-Video  FomsecCiute) BEO1  HAGH 152 degs 128 ¢ 2:2.46-2.563 N6/ 112/5  AUER/Pir AgURHS)  Fasectiuto) 8031 1BATAUG 152 degs 120 o
Veter Comecied
varer | TR | g ou a117 ooteerzs 1005 Ao G e I § el i (ouvi) B I R
T * 2.48351 55.48 Pk 32 20, 67, - - 7 6.72 152 20 H
2 * 2.48356 54.63 Pk 32 -20. 66 - - 74 7.57 152 20 H
3 *2.48351 38.39 RMS 32 -20. 5 50.34 54 366 - - 152 20 H
4 248352 38.76 RMS 32 -20. 5 5071 54 329 - - 152 20 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

VERTICAL RESULT

| 2:UL SUWON Lab Chamber 2 2028 Dec 14 14:56:48
Restricted Bondedge
= Project Number:4789739883
i Client:Samsung
Config:EUT / AC Adopter / Earphane
Mode:DTS_2.4 BE_U_11g_2472_Al
185 Tested by:22943
95
_ M-‘ \
8 85 f
=
C
3 75 / \
- f \
£
~
3 5 / \
2 b
z / q
- Average Limit CdBuU/m)
3 ; ; ;
45 f i i |
35
2.46 18. 3MHz/ 2.563
Frequency (GHz)

Ronge (GHz) RBlL/ VBU Ref/Attn  Det/Avg Mode Suesp Pts #3ups/Mode Position | Range (GHz) REW/UBU Ref/Attn  Det/fvg Made Suesp Pts #Sups/Mode Position
56; BB/ 11 Le U ot 1o 193 degy

Trace Markers

vaer | P | on a117 cotee724 wo0e_ATToE soco | T | semetmawm | Mgt et L (Buvim) e | anman | v | gy
1 *2.48351 49.0¢ Pk 32 -20. 0 60.88 - - 74 -13.12 193 303 Vv
2 *2.48354 .0 Pk 32 -20. 0 62.89 - - 74 -11.11 193 303 v
3 *2.48351 .0: RMS 32 -20. 15 46.97 54 -7.03 - - 193 303 v
4 *2.48359 .34 RMS 32 -20. 15 47.29 54 6.71 - - 193 303 \a

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2

FCC ID: ASLSMM625F

DATE: JAN 11, 2021

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL, CH 2 RESULTS

| 1 gUL_SUWON Lab Chamber ! 2828 Dec 3 15:41:8
Radicted Emissions 3-Meters
I Project Number : 4789739083
Client:Someung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_HARM_11g_2417_A
Tested by:20882
80
2
t 78
5
N
5 68
- Avg Limit C(dBul/m)
S 5 i
: LMM
a
E > M
4@ e
AW
a
o9
1 - - - - Tie — 8
Freguency (GHz)
Rangs (6Hz) FEU/BH Faf/Atin  Dat/Avg fode Susep Fte  fups/fods  Fosition Fangs (6Hz) AU Fef/Mitn  Dst/ivg fods Suzep Fle  foupo/lode  Position
it THCE B 11210 FEKLcgPur-Video ko 0B Nl Db 250 | 308 THC6d® /0 B/ BN agPur-Video Rt 16 MR BB 150 ¢
| 1 gL _SUMON Lab Chember 2828 Dec 3 15:41:0
Radicted Emissions 3-Meters
199 Project Number: 4769739083
Client:Samsun
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_HARM_11g_2417_A
El] Tested by:20882
50
-
3] 7
3 -
= [=15]
2 Avg Limit (dBul/m)
5
R
@
S
6
a9 4 =T
2 o
S
3
28
i 8 8
Frequency (GHz)
Range (GHz) FEU/BI Ref/ALtn  Det/Avg fode Sueep Ple  #ups/fode Pasition Rangs (6z) FEI/VEU Ref/Attn  Del/fvg Mode Suesp Pls  ®oups/fiods  Position

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Meter Corrected

FrTg:le;cy R(:Sz,\?)g Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) (sgi\d/l/nmg) GSIU\L);::; M(adrag;n F(’sgt\ll.;m;t M(adng;n /?gg;us‘;‘ H(?rg;“ Polarty
*4.82716 41.55 PK2 34.1 -31.3 0 44.35 74 -29.65 0 100 H
*4.83327 41.08 PK2 34.1 -31.3 0 43.88 74 -30.12 0 100 \%
7.24908 37.81 PK2 35.8 -27.5 0 46.11 74 -27.89 0 100 H
7.24973 37.82 PK2 35.8 -27.5 0 46.12 74 -27.88 0 100 \
9.66795 35.01 PK2 37.3 -23.3 0 49.01 74 -24.99 0 100 H
9.66989 35.46 PK2 37.3 -23.3 0 49.46 74 -24.54 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

MID CHANNEL, CH 6 RESULTS

| 1 gPL_SUUON Leb Chamber 2628 Dec 3 16:27:25
Radicted Emissions 3-Meters
Project Number:4789739883
lea | Client: Samsung
Config:EUT / AC Adopter / Earphone
Mode:DTS_2.4_HARM_11g_2437_Al
a Tested by:20882
-
e
© 78
5
N
S 69
- Avg Limit (dBuU/m) ‘
S 5 I
2 \
M T =
49 . — 3
1 e "
[PRRTIPIE Ll
38
o9
. - . - - ~ie s
Freguency (GHz)
Rorge () T R = Ty Sep Pz Tl Forge (B0 RO R Do o Sep Pl Tk Pailim
it TG/ V21D FEK/LogPurVidko  Simocc(huto) €031 MRS i) HCSB B PEKAGPuUideo  Sibrocc(iute) 160 WALI . B-3BBdegs 150 co
| 1 gUL_SUWON Lab Chamber ! 2028 Dec 3 16:27:25
Radiocted Emissions 3-Meters
I Project Number:4789739883
Client:Someung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_HARM_11g_2437_A
Tested by:20882
89
3 e
5
B
2 Avg Limit (dBuY/m)
=
> 58
a
N
5]
4a 4. e
> a2
5
3
24
1 18 18
Frequency (GHz)
Range (GHz) FEU/BI Raf/flin  Det/fvg Mods Sueep Pls  #ups/fode  Pasition Rangs (6z) FEN/VEU Ref/Aitn  Det/fvg Mode Susep Pis  Fwps/ode Position

VERTICAL
Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

Radiated Emissions

Meter Corrected

Frequenc, Avg Limit Margin Peak Limit Margin Azimuth Height
(gHZ) 4 R@e_;:jl\r/v)g Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) (lz_g:g/\/r:ng) (dﬁguwm) (d.% (dBuV/m) (dgg) (Degs) (Crg) Polarity

*4.87221 42.42 PK2 34.1 -31.3 0 45.22 - - 74 -28.78 0 100 H
*4.87503 41.54 PK2 34.1 -31.3 0 44.34 - - 74 -29.66 0 100 \
*7.30986 38.77 PK2 35.8 -27.4 0 47.17 - - 74 -26.83 0 100 H
*7.30914 37.8 PK2 35.8 -27.4 0 46.2 - - 74 -27.8 0 100 \
9.74707 35.08 PK2 37.4 -23.7 0 48.78 - - 74 -25.22 0 100 H
9.74661 34.87 PK2 37.4 -23.7 0 48.57 - - 74 -25.43 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789739083-E3V2
FCC ID: ASLSMM625F

DATE: JAN 11, 2021

HIGH CHANNEL, CH 10 RESULTS

| 1gUL_SUON Lob Chamber 2 2622 Dec 14 17:14:24
Radioted Emissions 3-Meters
Praoject Number:4789739683
1eg Client :Somsung
Config:EUT / AC Adapter / Earphane
Mode:DTS_2.4_HARM_11g_2457_Al
a Tested by:20881
o
E
t 79
5
q
S 69 |
- Avg Limit (dBuU/m) ‘
3 5o ]
a ikttt
S S
4 3
1 ™ o
PR i
39
o9
1 8 s
Frequency (GHz>
Rorge G0 R R/ g o P Feid Forg @) R Rei/in Do ok e P Bk Pt
i s/ o8 AL cgPur-Vides IR it b | 306 S B PR bideo  Sibroceute) 16 T E-36hdege 250 e
| gL _SUMON Lab Chamber_2 2620 Dec 14 17:14:24
Radioted Emissions 3-Meters
. Project Number : 4789739883
Client:Samsung
Config:EUT / AC Adepter / Earphone
Mode :DTS_2.4_HARM_11g_2457_A
Tested by 2088
89
g 78
b
5
2 s
= Avg Limit (dBuU/m)
3
5 5@
S
2
49) 4 &
5 o
G
4
o9
1 iz =
Frequency (GHz)
Range (GHz) REU/UBY Ref/httn  Det/fvg Mode Sueep Pte  #Sups/Mode Position Range (GHz) FRBA/UBW Ref/Ritn  Det/fvg Mode Sueep Pis  #Swps/Mode  Position

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Frequenc Meter Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
eqency pg_;:jl\r/v)g Det 3117 00168724 | 3GHz_HP(dB] DC Corr (dB) (rz_g:g/\/r:g) s po frapi o) P et Polarity

*4.90226 37.04 PK2 34.1 -27.1 0 44.04 74 -29.96 360 100 H
*4.89983 36.54 PK2 34.1 -27.3 0 43.34 74 -30.66 360 100 \
*7.36514 35.29 PK2 36.1 -24.1 0 47.29 74 -26.71 360 100 H
*7.36264 34.89 PK2 36.1 -24 0 46.99 74 -27.01 360 100 \
9.80618 33.26 PK2 37.2 -21 0 49.46 74 -24.54 360 100 H
9.80697 32.74 PK2 37.2 -20.9 0 49.04 74 -24.96 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

10.1.3. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 2.4 GHz BAND
1TX Antenna 1l

BANDEDGE (LOW CHANNEL, CH 1)

HORIZONTAL RESULT

12:UL SUWON Lab Chamber 2 28208 Dec 8 14:58:23
Restricted Bondedge
s Project Number:4789739083
Client:Somsun
Config:EUT / AC Adopter / Earphone
- Mode:DTS_2.4 BE_H_11n_HT2B_2412_At
10 Tested by:2PBI6
b
95 I
; f—
t 85 J
6
: /
5 =5 I )
T 7 i [
2 2 i
3 65
: ’W,,«WM/
@
<
55 Average Limit [jBuL,/m)‘ N, P
45 ;
: ——
35
2.31 189.5MHz/ 2.415
Frequency (GHz)
Ronge (GHz) REU/VB Raf/Attn  Det/Avy fode Sueep Pt #5wpe/Mode Fasition | Ronge (6Hz) REW/ VBl Ref/Attn  Det/Avy Mode Sueep Pte Foups/Mode FPosition
1:2.31-2.415 IHC-6dBI/M  112/5  PEAK/LogPur-Uideo  msec(futo) 8081 MAKH 157 degs § 2:2.31-2.415 HC-6cB)/3M  112/5  AVER/Par Avg(RHS)  nsec(futo) 8081 1BATAUG 157 degs 368
i Conected
Varker rraquerey R(sgéig oot [ 1odB_ATTI) 06 cor (@) ‘::3/‘% Average L 6Bim) vargn Peak it (dBuvim) PMaran | Azmu OO gy
1 +2.39 52.2 Pk . 20 0 63.82 - - 74 -10.18 7 360 H
2 +2.38963 56.3 Pk . 20 0 67.92 - - 74 6.08 7 360 H
3 239 38.0. RMS . 20 17 29.79 54 221 - - 7 360 H
4 *2.38984 38.9. RMS . 20 17 50.68 54 332 7 360 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

VERTICAL RESULT

| 2:LIL SUWON Lab Chamber 2 2828 Dec 14 15:86:29
Restricted Bondedge
= Project Number:4789739883
i Client:Samsung
Config:EUT / AC Adopter / Earphane
Mode:DTS_2.4_BE_U_11n_HT2B_2412_Al
185 Tested by:22943
95
X’“
% 35 o e
{ /
C
[
> 75 i
< ‘
~
3 5
2 6
-
55 Avercage Eimit (dBul/m) .
“ \'MWW“M“ anv_‘_m‘m ui ‘.Lw\'\ ;”. 'iw PR f u'umh” Wn uww n'H “
. z 1 f | 3
35
2.31 18.5MHz/ 2.415
Frequency (GHz)

Ronge (GHz) RBlL/ VBU Ref/Attn  Det/Avg Mode Suesp Pts #3ups/Mode Position | Range (BHz) REW/UBU Ref/Attn  Det/fvg Made Suesp Pts #Sups/Mode Position
4 6dB)/M 11 Le Ui e (6 1o 82 degy

Trace Markers

v | Fetmo | i oat a117 cotee724 wo0e_ATToE soco | T | semetmawm | Mgt et L (Buvim) e | anman | v | gy
1 *2.39 45.87 Pk 5 -20. 0 57.4 - - 74 -16.53 202 Vv
2 *2.38997 48.15 Pk 5 -20. 0 59.7! - - 74 -14.25 202 v
3 *2.39 .44 RMS 5 -20. 17 45.2: 54 -8.79 - - 202 v
4 *2.3897 .27 RMS 5 -20. 17 45.04 54 -8.96 - - 202 \a

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

BANDEDGE (LOW CHANNEL, CH 2)

HORIZONTAL RESULT

IZKUL SUWON Lab Chamber | 2020 Dec 3 11:13:21
Restricted Bandedge
s Project Number:4789739083
Client:Samsung
Config:EUT / AC Adopter / Earphone
i Mode:DTS 2.4 BE H I1n HT2B 2417 Al
8 Tested by: 20882
95
3
c 85
G
N
5 5
2 7
£
o> 5
=
@
Kl
sel. Average Limit (dBuU
45
35
2.31 18 .5MHz/ 2.415
Frequency (GHz)
Ronge (6HD) REU/UBl Ref/Attn  Det/Avg Motk Sueep Pte  #oups/fode  Fosition Range (6tiz) RE/UB Ref/Attn  Dst/Avg fode Sueep Pis  #oups/fode Fosition
112.31-2.415 INC-6dB)/M  112/5  PEAK/LogPur-Uideo  3omsecCPuto) 8801  HAXH 169 degs 199 ¢ 2:2.31-2.415 (/M 112/5  AER/Par Avg(RMS)  Tnseo(Aute) BEO1  10ITAUG 169 dege 199 o
Viter Conected
2 Y PK M Azimuth Height
Marker it R(:;:g-}g Det 3117_00168717 10d8_ATT[dB] DC Corr (d8) 15533'/",3; Average Limit (dBuVim) " Peak Limit (dBuVim) e pr P Polarity
1 +2.39 50.2 Pk . 25 0 56.4 - - 74 176 69 199 H
2 +2.3893 58.81 Pk . 25 0 65.11 - - 74 -8.89 69 199 H
3 239 39.19 RMS . 25 17 45.56 54 “8.44 - - 69 199 H
4 +2.38992 39.95 RMS . 25 17 46.32 54 7.68 - - 69 199 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2
FCC ID: ASLSMM625F

DATE: JAN 11, 2021

VERTICAL RESULT

~UL SUWON Laob Chamber |

20828 Dec 3 11:28:14

12
Restricted Bandedge
s Project Number:4789739083
Client:Samsung
Config:EUT / AC Adapter / Earphons
- Mode:DTS_2.4_BE_U_11n_HT28_2417_Al
18 Tested by: 28882
95
5 85
>
C
a
> 7!:
&
3
=
) 6
o
55 Average Limit (dBuU/m) |
et bisokbaA
s ! ! ! ¥ g
35
2. 31 18 .5MHz/ 2.415
Freguency (GHz)
Range (GHz) RBU/UBW Ref/Attn  Det/fvg Mode Sweep Pte  #Sups/Mode Position Range (6Hz) RBU/UBY Ref/fttn  Det/Avg Mode Sueep Pts  #Sups/Mode Position
1:2.31-2.4 1M B) /34 2/5 PEAK/Log| Uideo  3Bmsec(Auto) a1 MAX| 282 degs 3 of
Varker Frequercy %5%)9 oot s117_ 00166717 1ods_ATTIOE 06 cor (@) T:";'T:%“/n:g‘: Average Ui @Bim) Margn Peak i 65uvim) P | A s | oy
1 *2.39 47.53 Pk -25. 0 74 -20.27 202 398 v
2 *2.38954 51.02 Pk -25. 0 57.32 - - 74 -16.68 202 398 \
3 *2.39 36.59 RMS -25. 17 42.96 54 -11.04 - - 202 398 \
4 * 2.3898 37.15 RMS -25. 17 43.52 54 -10.48 - - 202 398 \
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789739083-E3V2 DATE: JAN 11, 2021
FCC ID: ASLSMM625F

BANDEDGE (HIGH CHANNEL, CH 10)

HORIZONTAL RESULT

UL SUWON Lob Chamber | 2020 Dec 3 11:55:21
Restricted Bandedge

Project Number:4789739083
Client:Samsung

Config:EUT / AC Adopter / Earphone
Mode:DTS 2.4 BE H_|1n HT2B 2457 Al
185 Tested by: 20882

g5 N
.)‘\
385 t\ "

e
- \”'”“"%

\\\' e Limit (dBuU/m)

55 5
s oo s b
. \é\‘w AR,

(dBulU/m) Horizontal

[
35
2.46 8. 3MHz/ 2.563
Frequency (GHz)
Ronge (6Hz) REUAEH Ref/fttn  Det/fvg ods Sucep Pts  Bups/fode Pasition Range (6z) RBLI/UEU Ref/Attn  Dst/Avg Node Sueep Pls #oups/fode Fosition
1:2.46-2.563 MCE /M 1125 PERK/LogPur-Video  FomsecGuta) 8801 HAKH 163 degs 243 ¢ 2:2.46-2.563 1C-6B0/  112/5  AVERPur fvg(RIS)  Ineec(huto) BT IBOTAUG 163 dege 243 o
Veter Comecied
Frequency Margin PK Margin Azimuth Height
Marker e readng Det 3117_00168717 1008 ATTIdE] 0C Cor (d8) Fceing Average Limit (dBuVim) o Peal Limt (dBuvim) s amt teon Polariy
1 *2.48351 60.69 Pk 32 -25. 0 - - 74 -6.61 63 H
2 *2.48392 60.46 Pk 32 -25. 0 - - 74 -6.84 63 H
3 *2.48351 42.25 RMS 32 25, 17 54 288 - - 63 H
4 * 2.48356 22.38 RMS 32 -25. 17 54 275 - - 63 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Page 71 of 85

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.





